JOHN DEERE
Parts Catalog

1000 RPM POWER TAKE-OFF
PARTS INFORMATION

PC 0629



THSITO [ S e

1000 RPM POWER TAKE-OFF PARTS INFORMATION 5-1
INDEX
Name of Implement Models Page
Balers. .. ... ... ... . ... 214 . 40-6
14T 40-4
Beet Harvester and Cart. .................... .. 100 . 60-8
Chuck Wagon Mixer-Feeder. . .................. 110 . 70-16
Combines. . ................ .. 30 30-35
65 . 30-51
Corn Pickers. . ............ ... .. ... 127 . 60-16
227 . 60-16
Corn Sheller. .. ........ ... ... . . .. /2 S 70-34
Corn Snapper.............. ., 100 . 60-20
Cotton Picker. . . ......... .. ... ... ... 1,22 . 60-4
Cotton Stripper. . ............. ... 5 . 60-2
6 . 60-3
Cylinder Sheller............... ... ............. 43 . 70-30
Elevator. . .. ... .. 70-39
Forage Blowers. . ................ i ... 50,55 . 40-16
Forage Harvesters............................. 6 . 40-8
8 40-10
12 40-11
Hammer Mills. .. ............................. 10A . 70-22
4 . 70-26
Hay Conditioner. .......... ... ... ... . ..... 30-16
Hitch Drive Attachment, Hay Conditioner....... . . . . . ... 30-23
MoOWers. . ... S5 . 30-12
8 . 30-2
9 30-7
Potato Digger. .. ........ ... ... ... . ... ... ... 30 . 60-14
Pre-Emergence Pump Adapter.................. 80-1
Rakes........ ... ... ... .. . 350 . 40-1
Rotary Chopper. . ......... ... ... ... .. ...... 10,15 . 40-13
Rotary Cutter................................ 127, 207, 507, 527 .. ... .. .. ... ... 50-6
Sheller Attachment.......................... .. 50 . 70-18
Sprayer Pump Adapter. . .................. ... . 10, 20,30 L. 80-1
Spreaders, Manure. . .......................... N . 70-2
w . 70-11
Tire PUMD . . ..o 70-42
Tractors. . . ... 50, 520, 530, 60, 620,
630, 70, 720, and 730
Series L. 10-2
40, 320, 420, 330, 430,
and 440 Series  ................. 20-2
Windrowers. . . ........... ... .. ... ... . . ... 9 ft., 12 ft., 16 ft. .. ................ 50-2
PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

MEMORANDA



1000 RPM POWER TAKE-OFF PARTS INFORMATION 10-1

MEMORANDA



1000 RPM POWER TAKE-OFF PARTS INFORMATION

10-2

INTERNAL 1000 RPM POWERSHAFT PARTS—
“50,” “60,” “70,” “520,” “620,” “720,” “530,” “630,” AND “730,” TRACTORS

' .ﬁwo \\ &’.‘t
(e &ﬂm .
- ’r\v %3N
) \\.ﬂt‘, !
A
(4

R 208

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 10-3

INTERNAL 1000 RPM POWERSHAFT PARTS—Continued
“50,” “g0,” “70,” “520,” “620,” “720,” “530,” “630,” AND “730” TRACTORS

Key Part No. Description
1 R 21323 R Powershaft (50’ and “60’’ to 6025404)
R 20349 R Powershaft (“520,”” ““530,” “60”’ 6025404 and Up, and ““70”’)
R 20385 R Powershaft (620’ and ““630”")
R 20404 R Powershaft (720" and “730”)
2 A 5344 R Key, Special Square (“50,” “60,” and ““70”")
3 R 21321 R Gear, Powershaft (‘50" and ‘60"’ to 6025404)
R 21325 R Spacer, Powershaft Gear (‘50" and “60’’ to 6025404)
R 20348 R Gear, Powershaft (“520,”” ““5630,” “60”’ 6025404 and Up, and “70”")
R 20384 R Gear, Powershaft (620’ and “630”)
R 20403 R Gear, Powershaft (“720”” and “730”)
4 R 21322 R Shaft, Clutch, and Gear (50’ and ““60”’ to 6025404)
R 20347 R Shaft, Clutch, and Gear (“520’’ and ‘“530”")
R 21327 R Shaft, Clutch, and Gear (““60’’ 6025404 and Up)
R 20383 R Shaft, Clutch, and Gear (“620”’ and “630”)
R 21330 R Shaft, Clutch, and Gear (““70” to 7014800)
R 21332 R Shaft, Clutch, and Gear (““70”’ 7014800 and Up)
(R 20369 R Shaft, Clutch, and Gear (“720”’ and ‘“730”)

5 [AR 20477 R Cam, Clutch, with Disk (“50,” “520,” ““60,” “70,” and ‘720”)
AR 20511 R Cam, Clutch, with Disk (“620”")

(Parts listed below are not illustrated.)
AR 21479 R Shield, Master Powershaft (“560’”’ and ‘60’ to 6025404)
AR 20482 R Shield, Master Powershaft (““520,” “620,” and “720”)
AR 21483 R Shield, Master Powershaft (“60’’ 6025404 and Up, and “70”)
21326 R Drawbar (50”’ and “520”’ to 5208100)
20514 R Drawbar (“520”’ 5208100 and Up, and “530”")
20493 R Drawbar (“60”")
21329 R Drawbar (620’ to 6213100)
20492 R Drawbar (620"’ 6213100 and Up, and ““630"’)
21331 R Drawbar (“70”%)
21333 R Drawbar (720" to 7214900)
20405 R Drawbar (720"’ 7214900 and Up, and “730”")
21207 R Drawbar, Heavy-Duty (“620,” “630,” “70,” ““720,” and “730”)

VIVIVNVIIVIDD

PC-629-(3-59)



10-4 1000 RPM POWER TAKE-OFF PARTS INFORMATION

540 AND 1000 RPM POWERSHAFT SPEED CHANGER FOR MODELS ¢50,” “60,” “70,” AND
SERIES 520, “620,” “720,” “530,” “630,” “730”
(SHIPPING BUNDLE AR21372R)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 10-5

540 AND 1000 RPM POWERSHAFT SPEED CHANGER FOR MODELS “50,” “60,” “70,” AND

Key Part No.
1
2
3
4 34H
°
12H
6
7
8 F
9
10 15H 558 R
11 19H 210 N

12 AR 21376 R
13 [R 21179 R

R 21180 R
14 AR 21377 R
15 R 21188 R

16 F 1475 R
17 R 21166 R
18 R 21167 R
19 R 21185 R

20 34H
21 34H

22 F 2580 R
23 JD 8217 T

34 19H 1139 N

35 AR 21376 R
36 R 21187 R
37 R 21170 R
38 A 5595 R
39 R 21171 R
40 19H 1687 R

12H

41 19H 196 H
42 A 3098 R
43 R 21165 R
44 JD 8230 T
45 JD 8194 T
46 R 21176 R

47 26H

48 R 21168 R
49 R 21174 R
50 A 4879 R

51 H

52 AR 21378 R
53 AR 21379 R

54 11H

55 R 21204 R
56 14H 798 R
57 R 21203 R
58 14H 534 R
59 19H 1455 R
60 19H 1439 N
61 R 21201 R
62 14H 399 R
63 R 21202 R

AR 21375 R
AR 21374 R
R 21196 R
19H 1687 R

R 21192 R
R 21189 R

R 21178 R

SERIES “520,” “620,” “720,” “530,” “630,” 730"
(SHIPPING BUNDLE AR21372R)—Continued

Description

Shield, Master, Powershaft

Guard, Flipper

Spring, Flipper Guard

Pin, Roll, 1/8” x 5/8”

Screw Cap, High- Strength 7/16” X 4-3/4"

Washer Lock, 7/16”

Pivot, Flipper Guard

Powershaft, 1000 rpm Output (Not Required when 540 rpm Output Powershaft is used)

Snap Ring (Packed 2 in a Pkg.)

Cover, Bearing

Plug, Pipe, Hex. Ctsk., 1/8”

Screw, Cap, High-Strength, 3/8” x 7/8” (3 used)

Washer, Sealing (3 used) (Packed 2 in a Pkg.)

Shim (Paper) (Quantity used as Required) (Packed 2 in a Pkg.)

Shim (Steel) (Quantity used as Required)

Seal, Oil (3 used)

Screw, Sd;;emal (2 used) (Packed 2 in a Pkg.) (Not Required when 1000 rpm Output Powershaft
is use

Pin, Headed (4 used)

Cover, Powershaft Gear Housing, Outer

Gasket (2 used) (Packed 2 in a Pkg.)

Pin

Pin, Roll, 1/8” x 1-1/4” (2 used)

Pin, Roll, 1/8” x 5/8”

Spring

Cup, Bearing (4 used)

Cone, Bearing (4 used)

Gear, Powershaft Speed Change (34 Teeth)

Screw, Special Cap (Not Required when 1000 rpm Output Powershaft is used)

Retainer, Powershaft

gcrew, Special Cap (Not Required when 540 rpm Output Powershaft is used)
pacer

Gear, Powershaft Speed Change Idler (21 Teeth)

Cone, Bearing

Cup, Bearing

Powershaft, 540 rpm Output (Not Required when 1000 rpm Output Powershaft is used)

Screw, Cap, High-Strength, 3/8” x 1-1/8” (2 used with 1000 rpm Output Powershaft, 4 used with
540 rpm Output Powershaft)

Washer, Sealing (4 used) (Packed 2 in a Pkg.)

Screw, Speclal (2 used with 1000 rpm Output Powershaft) (Packed 2 in a Pkg.)

Retamer Bearing

Packing, “O’ Ring (Packed 2 in a Pkg.)

Shim (Steel) (Quantity used as Required)

Screw, Cap, High-Strength, 7/16” x 4-3/4” (7 used)

Washer, Lock, 7/16” (7 used)

Screw, Cap, 3/8” x 1/2”

Washer (Aluminum) (Packed 5 in a Pkg.)

Cover, Powershaft Gear Housing, Inner

Cup, Bearmg

Cone, Bearing

Gear, Powershaft Speed Change Idler and Shaft (14 Teeth)

Key, Woodruff 1/4” x 17

Gear, Powershaft Speed Change (41 Teeth)

Retainer, Oil Seal

Pin, Dowel (4 used)

Washer (Aluminum)

Plug, with Filter and Tube

Housing, R21164R, Powershaft Gear, with Dowel Pins

Pin, Cotter, 3/16” x 1-1/2” (2 used)

Screw, Special

Nut, Jam, 3/4” (2 used)

Link

Nut, Slotted, 3/4” (2 used)

Screw, Cap, High-Strength, 3/4” x 3-1/4”

Screw, Cap, High-Strength, 5/8” x 3”

Extension, Drawbar

Nut, 5/8”

Nut, Special

PC-629-(3-59)



10-6 1000 RPM POWER TAKE-OFF PARTS INFORMATION

SUPPORT, 540 AND 1000 RPM SPEED CHANGER AND ATTACH
SERIES “520” AND “530” CHING HARDWARE FOR
(SHIPPING BUNDLE AR21399R)

(@)
o ®
R 175 8 —14
Key Part No. Description
1 AR 21384 R Bracket, R21208R, with Pins and Lock
2 F 1463 R Spring
3 34H 85H Pin, Roll, 3/16” x 2”
4 R 21210 R Pin
5 AR 21390 R Support, 540 and 1000 rpm Speed Change Powershaft Gear Box
6 24H 560 R Washer, 13/16” x 2” x 11 Gauge
7 19H 1526 R Screw, Cap, High-Strength, 3/4” x 4-1/2"
8 3H 1456 R Bolt, Rd. Hd., 5/8” x 4-1/4"
9 28H 3069 R Spacer

10 12H 15R Washer, Lock, 5/8”

11 14H 760 R Nut, 5/8”

12 14H 400 R Nut, 3/4”

13 12H 17 R Washer, Lock, 3/4”

14 R 21223 R Bushing, Drawbar Extension

NOTE: Parts not keyed are not included in this shipping bundle.

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 10-7

SUPPORT, 540 AND 1000 RPM SPEED CHANGER AND ATTACHING HARDWARE
* 4g20” AND “630” TRACTORS EQUIPPED WITH REGULAR DRAWBAR FOR SERIES
(SHIPPING BUNDLE AR21400R)

O ®
614
R 176
Key Part No. Description
AR 21384 R Bracket, R21208R, with Pins and Lock
F 1463 R Spring
34H 85 H Pin, Roll, 3/16” x 2”
R 21210 R Pin

AR 21388 R Support, 540 and 1000 rpm Speed Change Gear Box
24H 1022 R Washer, 25/32” x 1-7/8” x 1/4”

19H 1526 R Screw, Cap, High-Strength, 3/4” x 4-1/2"

3H 1456 R Bolt, Rd. Hd., 5/8” x 4-1/4”

28H 3068 R Spacer

10 12H 15R Washer, Lock, 5/8”

11 14H 760 R Nut, 5/8”

12 14H 400 R Nut, 3/4”

13 12H 17 R Washer, Lock, 3/4”

14 R 21223 R Bushing, Drawbar Extension

OCONOOHPWN =

NOTE: Parts not keyed are not included in this shipping bundle.

PC-629-(3-59)



10-8 1000 RPM POWER TAKE-OFF PARTS INFORMATION

SUPPORT, 540 AND 1000 RPM SPEED CHANGER AND ATTACHING HARDWARE FOR SERIES
4620” AND “630” TRACTORS EQUIPPED WITH HEAVY-DUTY DRAWBAR
(SHIPPING BUNDLE AR21401R)

o ®
R177 S 11

Key Part No. Description

1 AR 21384 R Bracket, R21208R, with Pins and Lock

2 F 1463 R Spring

3 34H 85H Pin, Roll, 3/16” x 2”

4 R 21210 R Pin

5 AR 21389 R Support, 540 and 1000 rpm Speed Change Gear Box
6 19H 1405 R Screw, Cap, High-Strength, 3/4” x 2-1 /2” (3 used)
7 B 3627 R Washer (3 used)

8 12H 17 R Washer, Lock, 3/4” (3 used)

9 14H 400 R Nut, 3/4” (3 used)
10 R 21227 R Link, Support
11 R 21216 R Bushing, Drawbar Extension

NOTE: Parts not keyed are not included in this shipping bundle.

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 10-9

SUPPORT, 540 AND 1000 RPM SPEED CHANGER GEAR BOX AND ATT
FOR SERIES “720” AND “730” TRACTORS EQUIPPED WITH REGUAL‘I:\I.I'QHI‘)(I;!A%;‘ADRWARE
(SHIPPING BUNDLE AR21402R)

R 178

G——14
©

Key Part No. Description

AR 21384 R Bracket, R21208R, with Pins and Lock

F 1463 R Spring

34H 85H Pin, Roll, 3/16” x 2”

R 21210 R Pin

AR 21386 R Support, 540 and 1000 rpm Speed Change Gear Box
24H 560 R Washer, 13/16” x 2”7 x 11 Gauge

19H 1526 R Screw, Cap, High-Strength, 3/4” x 4-1/2”
19H 1763 R Screw, Cap, High-Strength, 9/16” x 4-1/4”
28H 3068 R Spacer

10 12H 14 R Washer, Lock, 9/16”

11 14H 261 R Nut, 9/16”

12 14H 400 R Nut, 3/4”

13 12H 17 R Washer, Lock, 3/4”

14 R 21216 R Bushing, Drawbar Extension

OCONOOPHWN =

NOTE: Parts not keyed are not included in this shipping bundle.

PC-629-(3-59)



10-10 1000 RPM POWER TAKE-OFF PARTS INFORMATION

‘'SUPPORT, 540 AND 1000 RPM SPEED CHANGER AND ATTACHING HARDWARE FOR SERIES
4720” AND “730” TRACTORS EQUIPPED WITH HEAVY-DUTY DRAWBAR
(SHIPPING BUNDLE AR21403R)

R 179 8 10

Key Part No. Description

1 AR 21384 R Bracket, R21208R, with Pins and Lock

2 F 1463 R Spring

3 34H 85H Pin, Roll, 3/16” x 2”

4 R 21210 R Pin

5 AR 21387 R Support, 540 and 1000 rpm Speed Change Gear Box
6 19H 1405 R Screw, Cap, High-Strength, 3/4” x 2-1/2” (3 used)
7 B 3627 R Washer (3 used)

8 12H 17 R Washer, Lock, 3/4” (3 used)

9 14H 400 R Nut, 3/4” (3 used)
10 R 21216 R Bushing, Drawbar Extension

NOTE: Parts not keyed are not included in this shipping bundle.

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 20-1

MEMORANDA



20-2 1000 RPM POWER TAKE-OFF PARTS INFORMATION

TRACTORS—*40,” “320,” 4330,” ‘“420,” AND “430” SERIES
EXTERNAL POWERSHAFT SPEED CHANGER
(540 RPM TO 1000 RPM AND 1000 RPM TO 540 RPM)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

20-3

TRACTORS—*40,” 320,” “330,” ‘“420,” AND “430” SERIES
EXTERNAL POWERSHAFT SPEED CHANGER—Continued
(540 RPM TO 1000 RPM AND 1000 RPM TO 540 RPM)

Key Part No. Description

1 T 10833 T Adaptor

2 T 10841 T Gasket (2 used)

3 12H 11 R Washer, Lock, 3/8” (9 used)
4 14H 255 R Nut, Hex., 3/8” (2 used)
5 AM 3572 T Seal, Oil (2 used)

6 M 3648 T Ring, Snap (2 used)

7 JD 8568 T Bearing, Ball (2 used)

8 T 10836 T Gear, Driven

9 M 1206 T Plug (2 used)
10 T 10832 T Case
1 JD 8861 T Bearing, Needle (2 used)
12 M 3438 T Stud (2 used)

13 T 10838 T
14 JD 8865 T

Washer, Thrust (2 used)
Bearing, Roller

15 T 10835 T Gear, ldler

16 T 10843 T Shaft, Idler

17 256H 67T Pin, Groov-, 3/16” x 3/8”
18 T 10848 T Ring, Snap

19 T 10844 T Gear, Drive

20 26H 15T Key, Woodruff, 1/4” x 3/4”
21 T 10837 T Shaft

22 T 11566 T Retainer

23 T 10834 T Cover

24 M 2353 T Ring, Snap

Shaft (540 rpm)

Shaft (1000 rpm)

Plug, Pipe, 1/8”

Screw, Cap, 3/8” x 3-3/4” (4 used)

Screw, Cap, 3/8” x 4”

Vent

Shield, Powershaft

Screw, Cap, 3/8” x 3/4” (2 used)

Power Take-Off Conversion Unit Attachment, Complete

25 (T 10845 T

(T 10846 T
26 15H 253 R
27 19H 288 R
28 19H 292 T
29 T 11628 T
30 AT 10688 T
31 19H 201 T
.. AT 10673 T

PIETET LT b b ety

PC-629-(3-59)



20-4 1000 RPM POWER TAKE-OFF PARTS INFORMATION

TRACTORS—*40,” “420,”” AND “430” SERIES—DRAWBAR EXTENSION ATTACHMENT
FOR TRACTORS EQUIPPED WITH EXTERNAL POWERSHAFT SPEED CHANGER
(540 RPM TO 1000 RPM)

40 CRAWLER, 420 CRAWLER, AND 430 CRAWLER

T 260
=

Key Part No. Serial No. Description
1 19H 1433 T ( — ) Screw, Cap, 1”7 x 3”
2 19H 1439 N ( — ) Screw, Cap, 5/8” x 3”
3 T 10846 T ( — ) Shaft (1000 rpm)
4 T 10856 T ( — ) Extension, Drawbar
5 12H 15 R ( — ) Washer, Lock, 5/8”
6 14H 263 R ( - ) Nut, Hex., 5/8”
7 12H 21 R ( — ) Washer, Lock, 1”
8 14H 805 T ( -— ) Nut, Hex., 1”
.. AT 11313 T ( — ) Drawbar Extension Attachment, Complete

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 20-5

TRACTORS—*“40,” ‘“320,” “330,” “420,” AND “430” SERIES—DRAWBAR EXTENSION ATTACHMENT
FOR TRACTORS EQUIPPED WITH EXTERNAL POWERSHAFT SPEED CHANGER
(540 RPM TO 1000 RPM)
40 STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY (60001-UP)
320 STAND ARD AND UTILITY (320001-UP)
330 STANDARD AND UTILITY (330001-UP)
420 SPECIAL UTILITY, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP
UTILITY (80001-UP)
430 STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY (140001-UP)

N

4

[
D
/(@ @f

@) s

T 261 N 8
Key Part No. Serial No. Description
1 19H 1431 T ( — ) Screw, Cap, 3/4” x 3”
2 19H 1439 N ( — ) Screw, Cap, 5/8” x 3”
3 T 10846 T ( — ) Shaft (1000 rpm)
4 T 10855 T ( — ) Extension, Drawbar
5 12H 15R ( — ) Washer, Lock, 5/8”
6 14H 263 R ( — ) Nut, Hex., 5/8”
7 12H 17 R ( — ) Washer, Lock, 3/4”
8 14H 400 R ( — ) Nut, Hex., 3/4”
.. AT 11312 T ( — ) Drawbar Extension Attachment, Complete

PC-629-(3-59)



20-6 1000 RPM POWER TAKE-OFF PARTS INFORMATION

TRACTORS—*430” SERIES—DRAWBAR EXTENSION ATTACHMENT
FOR TRACTORS EQUIPPED WITH EXTERNAL POWERSHAFT SPEED CHANGER
(1000 RPM TO 540 RPM)
420 STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY
430 STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY

1

@)
| |

QY >
\6
T 262

S—
Key Part No. Serial No. Description
1 19H 1431 T ( — ) Screw, Cap, 3/4” x 3”
2 19H 1439 N ( — ) Screw, Cap, 5/8” x 3”
3 T 10857 T ( e ) Extension, Drawbar
4 12H 15R ( — ) Washer, Lock, 5/8”
5 14H 263 R ( — ) Nut, Hex., 5/8”
6 12H 17R ( — ) Washer, Lock, 3/4”
7 14H 400 R ( — ) Nut, Hex., 3/4”
.. AT 11314 T ( - ) Drawbar Extension Attachment, Complete

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 20-7

MEMORANDA



20-8 1000 RPM POWER TAKE-OFF PARTS INFORMATION

POWER TAKE-OFF INTERNAL GEAR CONVERSION ATTACHMENT
(540 RPM TO 1000 RPM)
420 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY
(SERIAL No. 100001—140000)
430 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY
(SERIAL No. 140001—155000)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PAkTS INFORMATION

20-9

Key

S OOONOOALWN =

—

12

13

POWER TAKE-OFF INTERNAL GEAR CONVERSION ATTACHMENT—Continued
(540 RPM TO 1000 RPM)
420 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY
(SERIAL No. 100001—140000)
430 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY
(SERIAL No. 140001—155000)

Part No. Serial No. Description

T 10815 T ( 100001—155000 ) Quill, Input Shaft

JD 8839 T ( 100001—155000 ) Bearing, Needle

T 10814 T ( 100001—155000 ) Gear, Powershaft Drive (20 Teeth)

M 3651 T ( 100001—155000 ) Screw, Cap, Socket Head, 3/8” x 7/8” (3 used)
JD 8819 T ( 100001—155000 ) Bearing, Needle (2 used)

T 10813 T ( 100001—155000 ) Gear, Powershaft Driven (19 and 36 Teeth)

R 20567 R ( 100001—155000 ) Plate, Safety

T 11637 T ( 100001—155000 ) Screw, Self Tapping, No. 10 x 3/8” (4 used)
AT 11330 T ( 100001—155000 ) Gear Conversion Kit Attachment

AT 10664 T ( 100001—155000 ) Shield, Powershaft

T 10820 T ( 100001—140000 ) Drawbar (420S)

T 10820 T ( 140001—155000 ) Drawbar (430S)

T 10822 T ( 100001—140000 ) Drawbar (420T)

T 10822 T ( 140001—155000 ) Drawbar (430T)

T 10823 T ( 100001—140000 ) Drawbar (420U)

T 10823 T ( 140001—155000 ) Drawbar (430U)

T 10825 T ( 100001—140000 ) Drawbar (420V)

T 10825 T ( 140001—155000 ) Drawbar (430V)

T 10826 T ( 100001-—140000 ) Drawbar (420W)

T 10826 T ( 140001-—155000 ) Drawbar (430W)

T 10828 T ( 100001—140000 ) Shaft, Stub, Power Take-Off (420H and 420U)
T 10828 T ( 140001—155000 ) Shaft, Stub, Power Take-Off (430H and 430U)
T 10827 T ( 100001-—140000 ) Shaft, Stub, Power Take-Off (420S with Dual T-O-M and 420W)
T 10827 T ( 140001—155000 ) Shaft, Stub Power Take-Off (43OS with Dual T-O-M and 430W)
T 10816 T ( 100001—140000 ) Powershaft (420S)

T 10816 T ( 140001—155000 ) Powershaft (430S)

T 10821 T ( 100001—140000 ) Powershaft (420T)

T 10821 T ( 140001—155000 ) Powershaft (430T)

T 10824 T ( 100001—140000 ) Powershaft (420V)

T 10824 T ( 140001—155000 ) Powershaft (430V)

PC-629-(3-59)



20-10

1000 RPM POWER TAKE-OFF PARTS INFORMATION

POWER TAKE-OFF INTERNAL GEAR CONVERSION ATTACHMENT (540 RPM TO 1000 RPM)
430 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY

(SERIAL No. 155001-UP)

Part No.

T 10814 T
JD 8819 T
T 10813 T
R 20567 R
T 11637 T
AT 11331 T
{T 10828 T
T 10827 T
[T 10816 T

(o] \‘0301-&(«)1\7—*5
<

T 10821 T
T 10824 T

Serial No.

( 155001—
( 155001—
( 155001—
( 155001—
( 155001—
( 155001—
( 155001—
( 155001—
( 155001—
( 155001—
( 155001—

Description

Gear, Powershaft Drive (20 Teeth)
Bearing, Needle (2 used)

Gear, Powershaft Driven (19 and 36 Teeth)

Plate, Safety

Screw, Self Tapping, No. 10 x 3/8” (4 used)

Gear Conversion Kit Attachment

Shaft, Stub, Power Take-Off (430H and 430U)

Shaft, Stub, Power Take-Off (430S with Dual T-O-M and 430W)
Powershaft (430S)

Powershaft (430T)

Powershaft (430V)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 20-11

TRANSMISSION REAR COVER—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)
430 HI-CROP (SERIAL No. 155001-UP)

T 266

Key Part No. Serial No. Description

1 M 2708 T ( 155001— ) Support

2 M 2346 T ( 155001— ) Gasket

3 19H 218 D ( 155001— ) Screw, Cap, 3/8” x 1” (9 used)

4 12H 11 R ( 1565001— ) Washer, Lock, 3/8” (12 used)

5 T 11424 T ( 155001— ) Cover, Rear

6 AF 1934 R ( 155001— ) Seal, Oil

7 M 2347 T ( 155001— ) Cover

8 12H 12 R ( 155001— ) Washer, Lock, 7/16” (3 used)

9 19H 332 R ( 155001— y  Screw, Cap, 7/16” x 1-1/4” (3 used)
10 19H 1152 H ( 155001— ) Screw, Cap, 3/8” x 2-3/4”
1 19H 1116 N ( 155001— ) Screw, Cap, 3/8” x 1-1/2” (2 used)

PC-629-(3-59)



20-12

1000 RPM POWER TAKE-OFF PARTS INFORMATION

TRANSMISSION REAR COVER—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)
430 STANDARD (SERIAL No. 155001-UP)

Part No.

M 1800 T
AT 10664 T
AM 253 T
AM 605 T
M 2211 T
AM 2053 T
22H 703 T
M 2023 T
12H 11 R
10 19H 218 D
11 M 2017 T
12 12H 13R
13 14H 259 R
14 M 2200T

OCONOOHWN = §
<

(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial

165001—
155001—
155001—
155001—
155001—
165001—
155001—
1565001—
155001—
155001—
155001—
1565001—
155001 —
1565001—

No.

At SN N N N NN

Description

Guard, Powershaft

Shield, Powershaft

Seal, Oil

Bushing

Screw, Cap, Special

Cover, Rear Assembly (M2210T)
Screw, Set

Nut, Stop

Washer, Lock, 3/8” (10 used)
Screw, Cap, 3/8” x 1”7 (10 used)
Stud

Washer, Lock, 1/2”
Nut, Hex., 1/2”
Stud

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 20-13

TRANSMISSION REAR COVER— (1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)
430 STANDARD TRACTOR WHEN EQUIPPED WITH DUAL TOUCH-0O-MATIC (SERIAL No. 155001-UP)

4

T 268

Key Part No. Serial No. Description

1 19H 1211 N 155001 — Screw, Cap, 3/8” x 3-1/4” (2 used)
2 12H 11 R 155001— Washer, Lock, 3/8” (11 used)

3 M 3508 T 155001 — Pilot, Support

4 M 2374 T 155001— Ring, Sealing

5 T 11424 T 155001— Cover, Rear

6 AF 1934 R 155001 — Oil Seal

7 19H 218 D 155001 — Screw, Cap, 3/8” x 1”7 (7 used)

8 M 2347 T 155001 — Cover, Powershaft

9 Washer, Lock, 7/16” (3 used)

10 19H 332 R
11 M 3577 T
12 12H 14 R
13 19H 1243 N
14 M 2211 T
15 19H 1131 N
16 12H 13R

1565001 —
155001 —
155001—
1565001—
1565001—
155001—
1565001 —

Screw, Cap, 7/16” x 1-1/4” (3 used)
Support

Washer, Lock, 9/16”

Screw, Cap, 9/16” x 1-3/4”

Screw, Cap, Special

Screw, Cap, 1/2” x 1-1/4”

Washer, Lock, 1/2”

Dt o AN NN N N N N N NN

(
(
(
(
(
(
§
12H 12 R 2155001—
(
(
(
(
(
(

PC-629-(3-59)



20-14 1000 RPM POWER TAKE-OFF PARTS INFORMATION
RANSMISSION REAR COVER—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)
T 430 SPECIAL AND TRICYCLE (SERIAL No. 155001-UP)
1
Q T 269
Key Part No. Serial No. Description
1 M 1800 T ( 155001— ) Guard, Powershaft
2 AT 10664 T ( 155001 — ) Shield, Powershaft
3 AM 1965 T ( 155001— ) Cover, Rear (M1944T) with Bushings, Stud, Oil Seal, and Bearing
4 JD 7797 ( 155001— ) Fitting, Grease (2 used)
5 M 2019 T ( 155001— ) Bushing
6 [19H 218 D ( 155001 — ) Screw, Cap, 3/8” x 1” (10 used) (T)
19H 1139 N ( 155001— ) Screw, Cap, 3/8” x 1-1/8” (10 used) (V)
7 12H 11 R ( 1565001— ) Washer, Lock, 3/8” (10 used)
8 M 2018 T ( 155001— ) Bushing
9 M 2017 T ( 155001— ) Stud
10 12H 13 R ( 155001— ) Washer, Lock, 1/2”
11 14H 259 R ( 155001— ) Nut, Hex., 1/2”
12 AM 605T ( 1565001— ) Bushing, Powershaft
13 AM 253 T ( 155001 — ) Seal, Oil

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

20-15

MISSION REAR COVER—(1000 RPM CONTINUOUS-RUNNING POWER-TAKE OFF
TRANS 430 UTILITY (SERIAL No. 155001-UP)

)

T 270
Key Part No. Serial No. Description
1 M 2345 T ( 1565001— ) Cover
2 M 2346 T ( 155001— )  Gasket
3 M 2347 T ( 155001— ) Cover
4 T 11424 T ( 155001— ) Cover, Transmission, Rear
5 AF 1934 R ( 155001— ) Seal, Oil
6 12H 11 R ( 155001— ) Washer, Lock, 3/8” (12 used)
7 19H 218 D ( 155001— ) Screw, Cap, 3/8” x 1” (12 used)
8 12H 12R ( 155001— ) Washer, Lock, 7/16” (3 used)
9 19H 332 R ( 155001— ) Screw, Cap, 7/16” x 1-1/4” (3 used)

PC-629-(3-59)



20-16 1000 RPM POWER TAKE-OFF PARTS INFORMATION

POWERSHAFT ATTACHMENT—(1000 RPM CONTINOUUS-RUNNING POWER TAKE-OFF)
430 HI-CROP, UTILITY, ROW-CROP UTILITY, AND STANDARD WITH DUAL TOUCH-0O-MATIC
(SERIAL No. 155001-UP)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 20-17

POWERSHAFT ATTACHMENT—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)—Continued
430 HI-CROP, UTILITY, ROW-CROP UTILITY, AND STANDARD WITH DUAL TOUCH-0-MATIC

Key Part No.

1 AM 253 T
2 JD 8819 T
3 AM 2553 T
4 M 2017 T
5 AM 2554 T
6 JD 7198 T
7 M 2354 T
8 M 2353 T
9 T 10828 T
10 M 2746 T
11 34H 107 H
12 19H 340 R
13 156H 566 T
14 12H 13 R
15 14H 259 R
16 AT 11454 T
17 AT 11453 T

18 AM 2750 T
19 T 10827 T
20 19H 332 R
21 M 1800 T
22 AT 10664 T

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

1565001 —
1565001 —
165001 —
1565001 —
1565001—
1565001—
165001 —
165001—
1565001 —
1565001—
165001 —
1656001—
1565001—
1565001—
1565001—
1565001—
165001—

1565001—
155001—
165001—
1565001—
155001—

NN N NN NN N NN NN N NN N N )

=

(SERIAL No. 155001-UP)

Description
Seal, Oil
Bearing, Needle
Seal, Oil
Stud
Housing (M2744T) with Stud (H and U)
Bearing, Needle
Ring, Snap

Shaft (H and U)

Coupling

Pin, Roll, 1/4” x 1-3/4”

Screw, Cap, 7/16” x 1-1/2” (3 used) (H and U)

Plug, Screw, 1/8”

Washer, Lock, 1/2”

Nut, Hex., 1/2”

Power Take-Off Attachment (Includes Guard and Shield) (H and U)

Power Take-Off Attachment (Includes Guard and Shield) (S with Dual
Touch-o-matic and W)

Housing (M2915T) with Stud (S with Dual Touch-o-matic and W)

Shaft (S with Dual Touch-o-matic and W)

Screw, Cap, 7/16” x 1-1/4” (3 used) (S with Dual Touch-o-matic and W)

Guard (H, S, U, and W)

Shield, Powershaft (H, S, U, and W)

PC-629-(3-59)



20-18 1000 RPM POWER TAKE-OFF PARTS INFORMATION

TRACTORS—*“430” SERIES—BELT PULLEY—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)
430 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY
(SERIAL No. 155001-UP)

1 2

PC-§29-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

20-19

TRACTORS—*“430” SERIES—BELT PULLEY—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)

—Continued

430 HI-CROP, STANDARD, TRICYCLE, UTILITY, SPECIAL, AND ROW-CROP UTILITY

Key Part No.
1 19H 462 N
2 12H 13 R
3 AM 1977 T
4 M 1784 T
5 (M 2050 T
|[M 2051 T

(M 2052 T

6 JD 8220 T
7 JD 8179 T
8 AT 10670 T
9 M 2206 T
10 JD 7438 R
11 JD 8135 R
12 M 2053 T
M 2054 T

(M 2055 T

13 M 1996 T

—

N
w

AT 10658 T

(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(
(

Serial No.

155001—
155001—
1565001 —
1565001 —
1565001 —
1565001—
1565001—
1565001 —
1565001 —
1565001—
155001 —
165001 —
165001—
1565001—
1565001 —
1565001 —
165001 —

1565001 —
1565001—
1565001 —
1565001—

1565001—
1565001 —
155001 —
155001—
165001-—
165001—
155001—
155001—
155001—
1565001 —
155001—

Rt N N N AN N N N N N N NN N N N NN N N N NN N NN

(SERIAL No. 155001-UP)

Description
Screw, Cap, 1/2” x 1-1/2” (4 used)
Washer, Lock, 1/2” (5 used)
Seal, Oil
Quill
Shim, Gear Case Quill, .002” (Approx. 2 used)
Shim, Gear Case Quill, .005” (Approx. 1 used)
Shim, Gear Case Quill, .010” (Approx. 6 used)
Cup, Bearing
Cone, Bearing
Gear, Drive, Assembly
Plug, Cup
Cup, Bearing
Cone, Bearing
Shim, Bearing Shaft, .002” (Approx. 2 used)
Shim, Bearing Shaft, .005” (Approx. 2 used)
Shim, Bearing Shaft, .010” (Approx. 3 used)
Shaft
Case (M1785T) with Shaft
Plug, 3/8”, Sq. Hd.
Shaft
Key, Woodruff, 5/16” x 1”
Pin, Cotter, 3/16” x 7/8”
Cone, Bearing
Cup, Bearing
Shim, Pulley Shaft, Inner Bearing, .002” (Approx. 2 used)
Shim, Pulley Shaft, Inner Bearing, .005” (Approx. 2 used)
Shim, Pulley Shaft, Inner Bearing, .010” (Approx. 3 used)
Spacer
Shim, Pulley Shaft, Outer Bearing, .002” (Approx. 2 used)
Shim, Pulley Shaft, Outer Bearing, .005” (Approx. 3 used)
Shim, Pulley Shaft, Outer Bearing, .010” (Approx. 5 used)
Cup, Bearing
Cone, Bearing
Nut, Hex., 1”7
Washer, Plain
Pulley, Belt, Dia., 5-1/8”
Seal, Oil
Nut, Hex., 1/2”
Rivet, 1/4” x 1” (5 used)
Belt Pulley (Attachment)

Bold face type indicates an attachment. Attachments must be listed on separate order from replacement order.

PC-629-(3-59)



20-20

1000 RPM POWER TAKE-OFF PARTS INFORMATION

TRACTORS—%430” SERIES—DRAWBAR—(1000 RPM CONTINUOUS-RUNNING POWER TAKE-OFF)

430 STANDARD, TRICYCLE, SPECIAL, UTILITY AND ROW-CROP UTILITY (SERIAL No. 155001-UP)

Key Part No.
1 T 10820 T

T 10822 T

T 10825 T

2 {T 10823 T

T 10826 T

(
(
(
(
(

Serial No.

155001—
165001—
155001—
155001—
155001—

Description
Drawbar (430-S)
Drawbar (430-T)
Drawbar (430-V)
Drawbar (430-U)
Drawbar (430-W)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-1

MEMORANDA



30-2 1000 RPM POWER TAKE-OFF PARTS INFORMATION

MOWER, POWER—No. 8 CASTER WHEEL—POWERSHAFT, TRACTOR TO MOWER (1000 RPM)

H 229
12 S

PC-629-(3-59)



PN

1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-3

MOWER, POWER—No. 8 CASTER WHEEL—POWERSHAFT, TRACTOR TO
MOWER (1000 RPM)—Continued

Key Part No. Serial No. Description

1 Z 9785 H (8-29087— ) Washer, Retaining

2 AH 12250 H (8-29087— ) Pin, Lock, with Retaining Washer

3 H 22802 H (8-29087— ) Spring, Lock Pin

4 H 22803 H (8—29087— ) Joint on Tractor, 1-3/8” (Lock Pin Type)
5 E 4297 E (8-29087— ) Washer, Cork (8 used)

6 E 4298 E (8-29087— ) Rlng{ Snap (8 used)

7 E 4296 E (8-29087— ) Bearing (8 used)

8 JD 7760 (8-29087— ) Fitting, Grease, 1/8”, 67-1/2° (2 used)

9 AE 793 E (8-29087— ) Connection, Complete, with Bearings and Snap Rings (2 used)
10 AZ 4021 H (8—29087— ) Shaft and Yoke Assembly, Length 12-3/8”

Used on John Deere Tractors:

50, 60, 60S Serial No. 6043000 and Up, 70 and 70S;

520, 530, 720, 730, 720S, and 730S] All without 3-Point Hitch
AZ 4022 H (8-29087— ) Shaft and Yoke Assembly, Length 14-1/4”

Used on John Deere Tractors:

40T, 40S, 40U, 40V, 320S, 330S, 320U, 420T,

430T, 4208, 430S, 420U, 430U, 420V, 430V,

620, 630, 6208, and 630S;

520, 5630, 720, 730, 720S, and 730S] All with 3-Point Hitch

720, 730, 720S, and 730S] All with Heavy-Duty Drawbar

70 and 708] with Heavy-Duty Drawbar and Direct Engine-Driven PTO
AZ 4023 H (8-29087— ) Shaft and Yoke Assembly, Length 16-5/8”

Used on John Deere Tractors:

40W, 60S Up to Serial No. 6043000, 420W and 430W;

70 and 708] with Heavy-Duty Drawbar and Transmission-Driven PTO
11 AZ 4025 H (8-29087— ) Tube and Yoke Assembly, Length 11”

Used on John Deere Tractors:

50, 60, 60S Serial No. 6043000 and Up, 70, and 70S;

520, 530, 720, 730, 720S, and 730S] All without 3-Point Hitch
AZ 4026 H  (8-29087— ) Tube and Yoke Assembly, Length 12-7/8”

Used on John Deere Tractors:

40T, 408, 40U, 40V, 3208, 330S, 320U, 420T,

430T, 420S, 430S, 420U, 430U, 420V, 430V,

620, 630, 620S, and 630S;

520, 530, 720, 730, 720S, and 730S] All with 3-Point Hitch

720, 730, 720S, and 730S] All with'Heavy-Duty Drawbar

70 and 70S] With Heavy-Duty Drawbar and Direct Engine-Driven PTO
AZ 4027 H  (8-29087— ) Tube and Yoke Assembly, Length 15-1/4”
Used on John Deere Tractors:
40W, 60S Up to Serial No. 6043000, 420W, and 430W;
70 and 70S] with Heavy-Duty Drawbar and Transmission-Driven PTO
Screw, Cap, 1/2” x 2-3/4”
Joint on Mower (Splined)
Nut, Lock, 1/2”

12 19H 500 R (8-29087—
13 H 22202 H (8-29087—
14 H 20468 H (8-29087—

e

PC-629-(3-59)



30-4 1000 RPM POWER TAKE-OFF PARTS INFORMATION

MOWER, POWER—No. 8 CASTER WHEEL—HOUSING FOR PITMAN AND MAIN DRIVE SHAFTS

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-5

pwo= N
<

8A
8B
9A
9B
10

(Parts listed
.. AP

MOWER, POWER—No. 8 CASTER WHEEL—HOUSING FOR PITMA
7 MAIN DRIVE SHAFTS—Continued N AND

Part No.
19H 1056 H
AH 11746 H
Z 1369 H
(Z 9939 H
[Z 9940 H
Z 9941 H
Z 9902 H
JD 8225 A
JD 8187 A
Z 9904 H
H 21975 H
AH 11189 H
AH 11525 H
(Z 1339 H
|H 10209 H
(H 10286 H
(Z 699 H
(H 23929 H
34H 105 H
Z 9903 H
26H 41 H
34H 120 H
Z 1333 H
(B 5039 H
(J 17822 N
B 5977 H
JD 8188 D
JD 8226 D
H 21836 H
12H 273 R
T 10217 T
(AH 11512 H
(H 10187 H
Z 1368 H
15H 239 R
Z 9769 H
JD 8903 H
Z 9957 H
(AZ 3917 H
V4 1356 H
Z 9958 H
11H 43R
Z 9248 H
24H 556 H
AH 12072 H
Z 9955 H
Z 10004 H
(Z 1344 H
[H 10287 H
|z 1334 H
[H 10288 H
Z 1335 H
P 33554 H
Z 9942 H
Z 1370 H
7H 324 H
P 2035t H
P 21010 H
P 20350 H
P 29361 H
11H 2 H
P 20352 H

6093 H
AP 6094 H
AP 6095 H
AP 22459 H

Serial No.

NEREEREY

(

(8-20501—
(8-29087—
( N
(8-29087—

(8-29087—
(8-18758—
( J—
( N
( N
(8-18758—
(8-18758—

F e e T Y Y T

(8-29087—

e e e T N e T T T T N

1

—
?
N
©
[=}
(<]
T

LTI

(8-29087—
( PR

below are not illustrated.)

{ —
( —_
( _

—8-18757)
—8-20500)
—8-20500)

R I e et P NN RN N NP NP NP N N N N NP NP NN D NN )

PN

Description

Screw, Cap, 7/16” x 1” (6 used)

Seal, Oil (Sub. for AZ3918H)

Cover

Shim, .003”

Shim, .010”

Shim, .030”

Ring, Snap (2 used)

Cup, Bearing (2 used)

Bearing, Roller

Collar, Thrust (Used with Z9949H Shaft)

Collar, Thrust

Shaft, Main Drive, with Thrust Collar (Sub. for Z9949H)

Shaft, Main Drive, with Thrust Collar

Sprocket, Drive, 26 Teeth

Sprocket, Drive, 26 Teeth (540 rpm)

Sprocket, Drive, 17 Teeth (1000 rpm)

Clutch, Slip (540 rpm) (2 used)

Clutch, Slip (1000 rpm) (2 used)

Pin, Roll, 1/4” x 1-1/2”

Ring, Snap (Used with Z9949H Shaft)

Key, Woodruff (No. 128)

Pin, Roll, 5/16” x 2”

Collar, Drive, Slip Clutch

Spring (540 rpm)

Spring (1000 rpm)

Washer, Slip Clutch

Bearing, Roller (2 used)

Cup, Bearing (2 used)

Ring, Snap (2 used)

Washer, Lock, 3/8”

Screw, Cap, Special, 3/8” x 1-1/4”

Nut, Slip Clutch Spring (With B5977H, Sub. for Z1357H)

Sub. AH11512H

Housing

Plug, Pipe, 1”7

Cap (2 used)

Bearing, Roller, with Seal

Pin

Flywheel, Pitman, with Pin

Sub. AZ3917H

Nut, Hex., Slotted, 5/8”, N.F. (L.H. Thread) (Used with Roller Bearing
Sicl(()le Pitm;}n)

Pin, Cotter, 1/8” x 1-1/4” (2 used, Regular; 3 used, with Roller i
Sickle Pitman) oller Bearing

Nut, Hex., 5/8”, N.F. (2 used)

Washder,F21 /32”7 x 1-1/2”

Guard, Flywheel (Regular, Through Serial No. 8-20500; Special i
800501 and Up) pecial, Serial No.

Shaft, Drive, Fiywheel

Spacer

Sprocket, Driven, 18 Teeth (540 rpm)

Sprocket, Driven, 21 Teeth (1000 rpm)

Sprocket, Driven, 16 Teeth (Special to Speed Up Sickle) (540 rpm)

Sprocket, Driven, 19 Teeth (Special to Speed Up Sickle) (1000 rpm)

Sprocket, Driven, 20 Teeth (Special to Slow Down Sickle) (540 rpm)

Ring, Snap

Gasket

Cover

Bolt, Mach., 3/8” x 1” (5 used)

Link, Coupler

Lock, Spring

Link, Roller

Pin, Offset Link

Pin, Cotter, 1/16” x 3/8”

Link, Offset

Chain, Drive (54 Links, 5/8” Pitch) (Sub. One AP6093H, Two P20350H
and Two P20351H) (540 rpm) ’

Ch(:;liondODrive) (51 Links, 5/8” Pitch) (Sub. One AP6093H and One P20352H)

rpm

Chain, Drive (53 Links, 5/8” Pitch) (Sub. One AP6093H, One P20350H
One P20351H, and One P20352H) (540 rpm) ’

Chain, Drive (50 Links, 5/8” Pitch) (Sub. One AP6093H) (1000 rpm)

Chain, Drive (55 Links, 5/8” Pitch) (Sub. Three AP6095H and One
AP6094H) (540 rpm)

50 Links, 5/8” Pitch, RC-50 Roller Chain
25 Links, 5/8” Pitch, RC-50 Roller Chain
10 Links, 5/8” Pitch, RC-50 Roller Chain
10-Ft., 5/8” Pitch, RC-50 Roller Chain

PC-629-(3-59)



30-6 1000 RPM POWER TAKE-OFF PARTS INFORMATION

MOWER, POWER—No. 8 CASTER WHEEL—POWERSHAFT SHIELD (1000 RPM)

1
2
3
1
‘ 1
4
a N\
// ‘)
1 :
71205 0

Key Part No. Serial No. Description
1 Z 9912 H (8-29087— ) Bearing, Half (4 used)
2 AZ 3927 H (8-29087— ) Shield, Front, Length 10-1/2”

Used on John Deere Tractors:

50, 60, 60S Serial No. 6043000 and Up, 70, and 70S;

520, 530, 720, 730, 720S, and 730S] All without 3-Point Hitch
AZ 4003 H (8-29087— ) Shield, Front, Length 12-3/8”

Used on John Deere Tractors:

40T, 408, 40U, 40V, 3208, 330S, 320U, 420T, 430T, 4208, 4308, 420U, 430U,

420V, 430V, 620, 630, 620S, and 630S;

520, 530, 720, 730, 720S, and 730S] All with 3-Point Hitch

720, 730, 720S, and 730S] with Heavy-Duty Drawbar

70 and 70S] with Heavy-Duty Drawbar and Direct Engine-Driven PTO
AZ 4009 H (8-29087— ) Shield, Front, Length 14-3/4”

Used on John Deere Tractors:

40W, 60S Up to Serial No. 6043000, 420W, and 430W;

70 and 70S] with Heavy-Duty Drawbar and Transmission-Driven PTO
3 AZ 3921 H (8-29087— ) Shield, Rear, Length 10-7/8”

Used on John Deere Tractors:

50, 60, 60S Serial No. 6043000 and Up, 70 and 70S;

520, 530, 720, 730, 7208, and 730S] All without 3-Point Hitch
AZ 4006 H (8-29087— ) Shield, Rear, Length 12-3/4”

Used on John Deere Tractors:

40T, 40S, 40U, 40V, 320S, 330S, 320U, 420T, 430T, 420S, 430S, 420U, 430U

420V, 430V, 620, 630, 620S, and 630S;

520, 530, 720, 730, 720S, and 730S] All with 3-Point Hitch

720, 730, 720S, and 730S] with Heavy-Duty Drawbar

70 and 70S] with Heavy-Duty Drawbar and Direct Engine-Driven PTO
AZ 4012 H (8-29087— ) Shield, Rear, Length 15-1/8”

Used on John Deere Tractors:

40W, 60S Up to Serial No. 6043000, 420W, and 430W;

70 and 70S] with Heavy-Duty Drawbar and Transmission-Driven PTO
4 H 21979 H  (8-29087— ) Shield, Universal Joint, Rear

’

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-7

MOWER, POWER—No. 9—POWERSHAFT SHIELDS (1000 RPM)
(All Tractors with 3-Point Hitch)

1
2
3
1
¢ |
4
/ ‘%
1 y
71205 O

Key Part No. Serial No. Description
1 Z 9912 H (9-16654— ) Bearing, Half (4 used)
2 AZ 3927 H (9-16654— ) Shield, Front, Length 10-1/2”

Used on John Deere Tractors:
40T, 40S, 40U, 40W, 50, 60, 60S, 70, 70S, 320S, 330S, 320U, 330U, 420T,
430T, 4208, 430S, 420U, 430U, 420W, 430W, 4401, 520, 530, 620, 630,
620S, 630S, 720, 730, 720S, and 730S
3 AZ 3921 H (9-16654— ) Shield, Rear, Length 10-7/8"
Used on John Deere Tractors:
40T, 40S, 40U, 40W, 50, 60, 60S, 70, 70S, 320S, 330S, 320U, 330U, 420T,
430T, 4208, 430S, 420U, 430U, 420W, 430W, 4401, 520, 530, 620, 630,
6208, 630S, 720, 730, 720S, and 7308
4 H 21980 H (9-16654— ) Shield, Universal Joint, Rear

PC-629-(3-59)



30-8

1000 RPM POWER TAKE-OFF PARTS INFORMATION

MOWER, POWER—No. 9—POWERSHAFT, TRACTOR TO MOWER (1000 RPM)
(All Tractors with 3-Point Hitch)

H 229 /
Q
S

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-9

Key

QCQOONOUAWN =

—_

11

12
13
14

MOWER, POWER—No. 9—POWERSHAFT, TRACTOR TO MOWER (1000 RPM)—Continued
(All Tractors with 3-Point Hitch)

Part No.
V4 9785 H
AH 12250 H
H 22802 H
H 22803 H
E 4297 E
E 4298 E
E 4296 E
JD 7760
AE 793 E
AZ 4021 H
AZ 4025 H
19H 500 R
H 22202 H
H 20468 H

Serial No.

(9-16654—
(9-16654—
(9-16654—
(9-16654—
(9-16654—
(9-16654—
(9-16654—
(9-16654—
(9-16654—
(9-16654—

(9-16654—

(9-16654—
(9-16654—
(9-16654—

e

Description

Washer, Retaining

Pin, Lock, with Retaining Washer

Spring, Lock Pin

Joint on Tractor, 1-3/8” (Lock Pin Type)

Washer, Cork (8 used)

Ring, Snap (8 used)

Bearing (8 used)

Fitting, Grease, 1/8”, 67-1/2° (2 used)

Connection, Complete, with Bearings and Snap Rings (2 used)

Shaft and Yoke Assembly, Length 12-3/8” (Used on John Deere 40T, 408,
40U, 40W, 50, 60, 60S, 70, 708, 320S, 3308, 320U, 330U, 420T, 430T,
420S, 430S, 420U, 430U, 420W, 430W, 4401, 520, 530, 620, 630, 6208,
6308, 720, 730, 720S, and 730S Tractors)

Tube and Yoke Assembly, Length 11” (Used on John Deere 40T, 408,
40U, 40W, 50, 60, 60S, 70, 70S, 320S, 330S, 320U, 330U, 420T, 430T,
420S, 4308, 420U, 430U, 420W, 430W, 4401, 520, 530, 620, 630, 6208,
630S, 720, 730, 720S, and 730S Tractors

Screw, Cap, 1/2” x 2-3/4”

Joint on Mower (Splined)

Nut, Lock, 1/2”

PC-629-(3-59)



30-10

1000 RPM POWER TAKE-OFF PARTS INFORMATION

1

@

MOWER, POWER—No. 9 HOUSING FOR PITMAN AND MAIN DRIVE SHAFTS

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-11

Key

HWN =

MOWER, POWER—No.

Part No.
19H 1056 H
AH 11746 H
Z 1369 H
(Z 9939 H
|Z 9940 H
Z 9941 H
Z 9902 H
JD 8225 A
JD 8187 A
Z 9904 H
H 21975 H
AH 11189 H
AH 11525 H
(Z 1339 H
H 10209 H
H 10286 H
(Z 699 H
(H 23929 H
34H 105 H
Z. 9903 H
26H 41 H
34H 120 H
Z 1333 H
(B 5039 H
J 17822 N
B 5977 H
JD 8188 D
JD 8226 D
H 21836 H
12H 273 R
T 10217 T
[AH 11512 H
H 10187 H
Z 1368 H
15H 239 R
Z 9769 H
JD 8903 H
Z 9957 H
[AZ 3917 H
Z 1356 H
Z 9958 H
11H 43R
Z 9248 H
24H 556 H
AH 12072 H
Z 9955 H
Z 10004 H
(Z 1344 H
|[H 10287 H
[Z 1334 H
lH 10288 H
Z 1335 H
P 33554 H
Z 9942 H
Z 1370 H
7H 324 H
P 20351 H
P 21010 H
P 20350 H
P 29361 H
11H 2 H
P 20352 H

( Serial No.
( —_

( R

( -

( _

( R

( _

( _

( _

( —9-8061
( 9-8062—

( —9-9500
( 9-9501—

( —9-9500
( 9-9501—
§9—1 6654—
(9-16654—

( _

( —9-8061
( —9-9500
( —9-9500
E —_—
(9-16654—

( 9-6912—

( J—

( R

( N

( 9-6912—

E 9-6912—

( —_

( N

( J—

( N

( _

( J—

( J—

( —_

( J—

( —

( _

( J—

( J—

(

E R
(9-16654—

( —
(9-16654—

( R

( _

( —

( —

( _—

( J—

( J—

( _—

( J—

( _

( R

( J—
(9-16654—

( —_
(9-16654—

( J—

(Parts listed below are not illustrated.)

AP 6093 H
AP 6094 H
AP 6095 H
AP 22459 H

(
(
(

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

NN

9 HOUSING FOR PITMAN AND MAIN DRIVE SHAFTS—Continued

Description

Screw, Cap, 7/16” x 1”

Seal, Oil (Sub. for AZ3918H)

Cover

Shim, .003”

Shim, .010”

Shim, .030”

Ring, Snap (2 used)

Cup, Bearing (2 used)

Bearing, Roller

Collar, Thrust (Used with Z9949H Shaft)

Collar, Thrust

Shaft, Main Drive, with Thrust Collar (Sub. for Z9949H)

Shaft, Main Drive, with Thrust Collar

Sprocket, Drive, 26 Teeth

Sprocket, Drive, 26 Teeth (540 rpm)

Sprocket, Drive, 17 Teeth (1000 rpm)

Clutch, Slip (540 rpm) (2 used)

Clutch, Slip (1000 rpm) (2 used)

Pin, Roll, 1/4” x 1-1/2”

Ring, Snap (Used with Z9949H Shaft)

Key, Woodruff (No. 128)

Pin, Roll, 5/16” x 2”

Collar, Drive, Slip Clutch

Spring (540 rpm)

Spring (1000 rpm)

Washer, Slip Clutch

Bearing, Roller (2 used)

Cup, Bearing (2 used)

Ring, Snap (2 used)

Washer, Lock, 3/8”

Screw, Cap, Special, 3/8” x 1-1/4”

Nut, Slip Clutch Spring (With B5977H, Sub. for Z1357H)

Sub. AH11512H

Housing

Plug, Pipe, 1”7

Cap (2 used)

Bearing, Roller, with Seal

Pin

Flywheel, Pitman, with Pin

Sub. AZ3917H

Nut, Hex., Slotted, 5/8”,
Sickle Pitman)

Pin, Cotter, 1/8” x 1-1/4”
Pitman)

Nut, Hex., 5/8”, N.F. (2 used)

Washer, 21/32” x 1-1/2”

Guard, Flywheel (Regular, Through Serial No. 9-9500; Special, Serial No.
9-9501 and Up)

Shaft, Drive, Flywheel

Spacer

Sprocket,

N.F. (L.H. Thread) (Used with Roller Bearing
(2 used, Reg.; 3 used, with Roller Bearing Sickle

Driven, 18 Teeth (540 rpm)

Sprocket, Driven, 21 Teeth (1000 rpm)

Sprocket, Driven, 16 Teeth (Special to Speed Up Sickle) (540 rpm)

Sprocket, Driven, 19 Teeth (Special to Speed Up Sickle) (1000 rpm)

Sprocket, Driven, 20 Teeth (Special to Slow Down Sickle) (540 rpm)

Ring, Snap

Gasket

Cover

Bolt, Mach., 3/8” x 1” (5 used)

Link, Coupler

Lock, Spring

Link, Roller

Pin, Offset Link

Pin, Cotter, 1/16” x 3/8”

Link, Offset

Chain, Drive (54 Links, 5/8”
Two P20351H) (540 rpm)

Chain, Drive (51 Links, 5/8”
(1000 rpm)

Pitch) (Sub. One AP6093H, Two P20350H, and

Pitch) (Sub. One AP6093H and One P20352H)

Chain, Drive (53 Links, 5/8” Pitch) (Sub. One AP6093H, One P20351H and
One P20352H) (540 rpm)

Chain, Drive (50 Links, 5/8” Pitch) (Sub. One AP6093H) (1000 rpm)
Chain, Drive (55 Links, 5/8” Pitch) (Sub. Three AP6095H and One
AP6094H) (540 rpm)

50 Links, 5/8” Pitch, RC-50 Roller Chain
25 Links, 5/8” Pitch, RC-50 Roller Chain
10 Links, 5/8” Pitch, RC-50 Roller Chain
10-Ft., 5/8” Pitch, RC-50 Roller Chain

PC-629-(3-59)



30-12 1000 RPM POWER TAKE-OFF PARTS INFORMATION

MOWER, POWER—No. 5 CASTER WHEEL—POWERSHAFT, TRACTOR TO MOWER (USED 55-)

345 6 7 8 9 10 11 12 13 7

A TTTRAPART IR

TN

17 2 16 15 14

50029

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-13

Key

OCONOOHAWN =

21

22A
22B
23

24

25
26
27
28
29

MOWER, POWER—No. 5 CASTER WHEEL—POWERSHAFT, TRACTOR

Part No.

Z 8759 H
Z 1000 H
Z 1054 H
Z 7779 H
B 318 H
JD 7760

JD 7759

Z 991 H
Z 992 H
B 5039 H
B 5977 H
Z 699 H
Z 1299 H
AZ 2380 H
Z 989 H
AZ 3695 H
B 5329 H
19H 230 T
14H 565 H
[11H 120 H
11H 169 R
{z 9594 H
AZ 3705 H
AZ 3697 H
AZ 3699 H
AZ 3701 H
AZ 3703 H
[z 9589 H
H 22803 H
11H 378
Z 9785 H
(AZ 3827 H
(AH 12250 H
[z 9591 H
H 22802 H
E 4298 E
E 4296 E
E 4297 E
JD 7760

AE 793 E

Year

55—

55~
55-

TO MOWER (USED 55-

Description

Cap Screw, Universai Joint to Powershaft, 7/16” x 2-1/4”, N.F. Threads, Drilled (2 used)

Universal Joint on Powershaft (2 used)

Cap, Slip Clutch Spring Bracket (2 used)

Bushing, Universal Joint Connection (2 used)

Connection, Universal Joint (2 used)

Fitting, Grease, 1/8”, 67-1/2° (2 used)

Fitting, Grease, 1/8” Straight (3 used)

Nut, Slip Clutch Adjusting

Jaw, Slip Clutch Spring Adjusting Nut

Spring, Slip Clutch, 2” x 3-7/8”, 6 Coils

Washer, Slip Clutch Spring, 2” x 2-7/8”

Slip Clutch (2 used)

Sleeve, Slip Clutch Telescoping

Bracket, Slip Clutch (Complete with Caps)

Sub. AZ2380H

Bracket, Complete, with Spring, Slip Clutch, Sleeve, and Universal Joint

Washer, Leather (8 used)

Screw, Cap, 3/8” x 1-1/2” (4 used)

Nut, Hex., 7/16”, N.F. (2 used)

Pin, Cotter, 1/4” x 2-1/2” (Used with 1-1/8” Joint)

Pin, Cotter, 3/8” x 3” (Used with 1-3/4” Joint)

Joint on Tractor, 1-1/8” (Pin-Type)

Joint on Tractor, 1-3/4” (Pin-Type)

Shaft and Yoke Assembly, Length 21-3/8” (Used on John Deere 40S, 40V, 50, 60, 70,
70S, 320S, 4208, 420V, 520, 620, 620S, 720, 720S without 3-Point Hitch, A, AN,
AW, B, BN, BW, D, DI, and G; Farmall C, Reg. Converted, 200 and SC without ‘“Fast
Hitch,” F-20 and F-30 Converted, H Serial No. FBH 118,000 and Up or Below Converted,
SH, M, and MD Serial No. 69,956 and Up or Below Converted, M-TA, SM, SMD, SM-
TA, 300, and 400 without “Fast Hitch’’; Allis-Chalmers B, C, WC, and RC; All Case;
Oliver 60 and 70; Massey-Harris 30 and 44 with Old Style Swinging Drawbar; Minne-
apolis-Moline RTU, RTN, ZTU, ZTN, UTU, and UTN; Cockshutt 40 and 50 Tractors)

Shaft and Yoke Assembly, Length 25-5/8” (Used on John Deere 40T, 40C, 40U, 40W,
60S, 600, 320U, 420T, 420C, 420U, 420W without 3-Point Hitch, AO and AR, Serial
No. 272670, and Up Equipped with Powr-Trol, BO and BR, Serial No. 333,100 and Up or
Below Converted, D, M, MC, and MT; Farmall F-12, F-14, A, SA, B, H, Up to Serial No.
FBH118,000 Not Converted, M and MD Up to Serial No. 59,956 Not Converted, Models
SC, SM, 200, 300, and 400 with “Fast Hitch,”” and 100 without “Fast Hitch’’; Massey-
Harris 22, 30, and 44 with New Style Roller Drawbar, 101 and 102; Allis-Chalmers CA,
WD, and WD-45; Cockshutt 30; Fordson Major Diesel Tractors)

Shaft and Yoke Assembly, Length 42-7/8” (Used on Farmall F-20, F-30, and Reg. Not
Converted)

Shaft and Yoke Assembly, Length 37-1/8” (Used on John Deere 40T, 40S, 40U, 40V,
40W, 50, 60, 60S, 70, 70S, 320S, 320U, 420T, 420S, 420U, 420V, 420W, 520, 620,
6208, 720, and 7208, with 3-Point Hitch, R, AO, and AR Up to Serial No. 272,669, Al,
Bl, BO, and BR, Serial No. 325,000 to 333,100 Not Converted; Ferguson TE-20, TO-20,
TO-30, and TO-35; Ford 8N, NAA, 640, 650, 660, 740, 850, 860, 950, and 960; Ford-
Ferguson 2N and 9N; Oliver 55, 66, 77, and 88 Tractors)

Joint on Tractor, 1-3/8” (Lock Pin Type) (540 rpm)

Joint on Tractor, 1-3/8” (Lock Pin Type) (1000 rpm)

Pin, Cotter, 1/8” x 1/2”

Washer, Retaining

Pin, Lock, with Retaining Washer (Sub. for Z9590H) (540 rpm)

Pin, Lock, with Retaining Washer (1000 rpm)

Spring, Lock Pin (540 rpm)

Spring, Lock Pin (1000 rpm)

Ring, Snap (4 used)

Bearing (4 used)

Washer, Grease, Cork (4 used)

Fitting, Grease, 1/8”, 67-1/2°

Connection, Complete, with Bearings and Snap Rings

)—Continued

PC-629-(3-59)



30-14

1000 RPM POWER TAKE-OFF PARTS INFORMATION

MOWER, POWER—No. 5 CASTER WHEEL—HOUSING FOR PITMAN AND

MAIN DRIVE SHAFT (USED 37-)
5 6A
\ N\

BT T

29 30 31 28 27 26 23 24C 25B|24C 23 22 20 19
W\
[ @} %’) [ ES=————T ) o
12453 ! s‘— T
24B 25A 24A

Key Part No. Year Description

1 V4 888 H 37-38 Nut, Slip Clutch Adjusting

2 B 5977 H 37-38 Washer, Slip Clutch Spring, 2” x 2-7/8”

3 V4 6552 H 37-38 Spring, Slip Clutch, 2-1/16” x 2-3/4” Long, 4 Coils

4A J 6933 H 37-38 Sprocket, Slip Clutch Drive 18 Teeth

4B {Z 988 H 38— Sprocket, Drive, 18 Teeth (540 rpm)
H 10201 H 37— Sprocket, Drive, 14 Teeth (1000 rpm)

5 VA 699 H 37-38 Clutch, Slip

6A AZ 2303 H 37~38] Shaft, Drive

6B V4 7778 H 38—

7 JD 7241 H 37— Bearing, Roller

8 JD 7291 H 37— Cup, Bearing

9 (Z 6559 H 37— Shim, .010”
[Z 8020 H 37-50 Shim, .005”
24H 32H 37-  Shim, .030”

10 6572 H 37— Seal, Oil

11 Z 975 H 37— Cap, Front

12 . 37— Bolt, Cge., 7/16” x 1-3/4”, with Nut (4 used)

13 [AZ 2504 H 37-39 Housing, with Crankshaft and Bearings (Sub. for AZ2317H or AZ2351H)
Z 1038 H 39— Housing

14 Z 9016 H 37— Shield, Crank Wheel (Sub. for Z7704H)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-15

Key

15
16

17
18

19
20
21

22

24A
24B
24C
25A
25B
26

27

57
58

(Parts listed below are

MOWER, POWER—No. 5 CASTER WHEEL—HOUSING FOR PITMAN AND MAIN
DRIVE SHAFT (USED 37-)—Continued

Part No.
Z 7703 H
[Z 6722 H
AZ 2998 H
(Z 752 H
(14H 743 H
AZ 2082 H
Z 891 H
AZ 3008 H
(Z 1178 H
AP 17989 H
Z 1045 H
J 6382 H
J 10537 H
24H 970 H
24H 971 H
Z 6573 H
JD 7409 H
Z 999 H
A 934 H
JD 7243 T
Z 7681 H
Z 8763 H
S 8326 H
(Z 987 H
|Z 1062 H
|
|H 10203 H
Z 1063 H
{H 10202 H
Z 7355 H
Z 1052 H
7H 385 R
Z 7244 H
B 5234 H
B 5235 H
P 24350 H
B 5321 H
P 29360 H
{HZ 5883 H
Z 7159 H
JD 7759
15H 238 R
Z 7711 H
A 889 H
Z 968 H
Z 7190 H
8H 2354 H
Z 1051 H
B 6951 H
Z 7710 H
V4 976 H
(E 2627 H
lE 3371 H
24H 880 H
JD 7257 H
JD 7358 R
B 6423 H
22H 75 H
B 6764 H

AB 1289 H
AB 1290 H
AP 22460 H

Year

37-
37-
45-46
37—~

37—
37—
37—
37—
37—~
37-
37-50
37—
37—
37—
38—
38—
38—
37—

Description

Guard Under Crank Wheel
Wrist Pin, with Nut, 2-1/8”

Wrist Pin, with Nut
Nut, Wrist Pin

, 1-1/2” (Needle Bearing Pitman)

Nut, Hex., 3/4” (Needle Bearing Pitman)
Wheel, Crank, Complete, with Wrist Pin and Nut

Order AZ2082H

Flywheel, Complete, with Wrist Pin and Nut (Needle Bearing Pitman)
Order AZ3008H (Needle Bearing Pitman)
Cap Screw, Housing Cap, 3/8” x 1-1/4” (2 used)

Cap, Housing
Shim, .010”
Shim, .005”

Shim, .030” (Sub. for J10538H)
Shim, .048” (Sub. for J10539H)

Seal, Oil

Cup, Bearing (2 used)

Bushing, Front

Bushing, Rear

Bearing, Roller (2 used)

Crankshaft

Crankshaft (Sub. for Z7992H)

Snap Ring

Sprocket, Driven, Crankshaft, 12 Teeth (Regular 37-40, Special to Slow Down Sickle 40- )
Sprocket, Driven, Crankshaft, 11 Teeth (Special to Speed Up Sickle 37-40, Regular 40- )

(540 rpm)

Sprocket, Driven, Crankshaft, 16 Teeth (1000 rpm)

Sprocket, Driven, Crankshaft, 10 Teeth (Special to Speed Up Sickle) (540 rpm)
Sprocket, Driven, Crankshaft, 15 Teeth (Special to Speed Up Sickle) (1000 rpm)
Washer, Crankshaft Thrust, 1” x 2-5/16”

Cover, Lower

Bolt, Mach., 3/8” x 2”, with Nut (5 used)

Gasket, Lower Cover (2 used)

Link, Chain, 3/4” Pitch

Link, Connection, 3/4” Pitch

Spring, Washer, 3/4” Roller Chain

Link, End, 3/4” Pitch

Pin, 3/4” Roller Chain

Key, Crank Wheel, 5/16” x 5/16” x 1-3/4"

Key, Crank Wheel, 5/16” x 1-3/8”

Bolt, Mach., with Nut, Housing to Guard, 7/16” x 1-1/2” (2 used)
Fitting, Grease, 1/8”, Straight

Plug, Pipe, Housing, 3/4” (2 used)

Drive Chain, 49 Links, 3/4” Pitch (Order One AB1289H, Two AB1290H, Two B5234H, and)

Two B5235H)

Sprocket, Tightener, 10 Teeth

Stud, Tightener Sprocket

Bolt, Carriage, with Nut, Stud to Sprocket, 3/8” x 2-3/4”
Plate, Chain Tightener

Bolt, Mach., 7/16” x 1”

Cover, Upper (Sub. for Z974H)

Washer, Tightener Sprocket (Felt)

Bolt, Mach., with Nut, Stud to Housing, 1/2” x 2-1/4”
Gasket, Upper Cover (2 used)

Cap, Rear
Shim, .010”
Shim, .005”

Shim, .030” (Sub. for Z7716H)

Cup, Bearing

Bearing, Roller
Lock, Set Screw

Set Screw, 3/8” x 3/4”
Key, Drive Sprocket, 5/16” x 5/16” x 2”
Bolt, Mach., with Nut, Front End of Upper Cover, 3/8” x 2-1/4” (2 used)

not illustrated.)
25 Links, No. 60W, 3/4” Pitch Steel Roller Chain
10 Links, No. 60W, 3/4” Pitch Steel Roller Chain
10-Ft., No. 60W, 3/4” Pitch Steel Roller Chain

37-
37—~
37—

PC-629-(3-59)



30-16 1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—POWERSHAFT, TRACTOR TO CONDITIONER (1000 RPM)
)

Serial No. (18119—

ee—

p——

Key Part No. Serial No. Description

1 Z 9785 H ( 18119— ) Washer, Retaining

2 AH 12250 H ( 18119— ) Pin, Lock, with Retaining Washer

3 H 22802 H ( 18119— ) Spring, Lock Pin

4 H 22800 H ( 18119— ) Joint on Tractor, 1-3/8” (Lock Pin Type)

5 BP 13668 E ( 18119— ) Washer, Cork (8 used)

6 BP 13667 E ( 18119— ) Bearing (8 used)

7 BP 13669 E ( 18119— ) Ring, Snap (8 used)

8 JD 7760 ( 18119— ) Fitting, Grease, 1/8”, 67-1/2° (2 used)

9 AM 2871 E ( 18119— ) Connection, Complete, with Bearings and Snap Rings (2 used)
10 AH 11644 H ( 18119— ) Shaft and Yoke Assembly, Length 19-5/8”
11 AH 12535 H ( 18119— ) Tube and Yoke Assembly, Length 17-7/8”
12 H 22040 H ( 18119— ) Joint on Conditioner

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-17
CONDITIONER, HAY—POWERSHAFT SHIELD, TRA

CTOR TO CONDITIONER (1000 RPM)
Serial No. (18119— )

A

H 217 1
== ————————
Key Part No. Serial No. Description
1 H 22039 H ( 18119— ) Bearing, Half (4 used)
2 AH 11640 H ( 18119— ) Shield, Front, Length 18-1 /8”
3 AH 11641 H ( 18119— ) Shield, Rear, Length, 17-1/2”

PC-629-(3-59)




30-18 1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—POWERSHAFT (1000 RPM)
Serial No. (18119— )

(Vo]

10

11
H 233
Key Part No. Serial No. Description
1 P 46327 H ( 18119— ) Screw, Cap, 7/16” x 7/8”, Drilled Head
2 24H 836 H ( 18119— ) Washer, 15/32” x 1-1 /2"
3 P 46382 H ( 18119— ) Ring, Snap
4 H 10193 H ( 18119— ) Housing, Bearing
5 JD 8552 H ( 18119— ) Bearing, Ball
6 [22H 586 C ( 18119— ) Screw, Set, Hex. Socket, 3/8” x 3/8”
31H 3F ( 18119— ) Wrench, Set Screw, 3/16”
7 JD 8551 H ( 18119— ) Collar, Locking, with Set Screw
8 AH 11636 H ( 18119— ) Support, Front
9 [7H 344 E ( 18119— ) Bolt, Mach., 3/8” x 1-1/2” (3 used)
14H 255 R ( 18119— ) Nut, Hex., 3/8” (3 used)
10 H 22031 H ( 18119— ) Shaft
11 34H 107 H ( 18119— ) Pin, Roll, 1/4” x 1-3/4”
12 (7H 1291 H ( 18119— ) Bolt, Mach., 7/16” x 4”7 (2 used)
(14H 257 R ( 18119— ) Nut, Hex., 7/16” (2 used)

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-19

CONDITIONER, HAY—POWERSHAFT SHIELDS (1000 RPM)
Serial No. (18119— )

H 236
Key Part No. Serial No. Description
1 (7H 1144 N ( 18119— ) Bolt, Mach., 5/16” x 5/8” (2 used)
14H 253 R ( 18119— ) Nut, Hex., 5/16” (2 used)

2 AH 11637 H ( 18119— ) Shield

PC-629-(3-59)



30-20

1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—GEAR HOUSING, DRIVE SHAFT ON CONDITIONER, AND SHIELD
540 RPM, Serial No. (14001— )

1000 RPM, Serial No. (18119—
Special, 1000 RPM, Serial No. (

—1)8118)

CONOG AW D= N
<

ey
o

11

Part No.

H 22679 H
[7H 1144 N
14H 253 R
H 22439 H
[22H 586 C
31H 3F
JD 8551 H
JD 8552 H
H 10193 H
H 22680 H
(7H 344 E
14H 255 R
{H 22440 H
H 22753 H
H 23976 H

NSNS NN AN NN NN S S

Serial No.

14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
14001—
—18118

)
)
)
)
)
)
)
)
)
)
)
)
)
)
)

Description
Shield, Drive Shaft

Bolt, Mach., 5/16” x 5/8” (4 used)

Nut, Hex., 5/16” (4 used)

Shaft, Drive

Screw, Set, Hex. Socket, 3'/8” x 3/8”
Wrench, Set Screw, 3/16”

Collar, Locking, with Set Screw

Bearing, Ball

Housing, Bearing

Support

Bolt, Mach., 3/8” x 1-1/4” (3 used)

Nut, Hex., 3/8” (3 used)
Sprocket, Drive, 12 Teeth

Sprocket, Drive, 15 Teeth (Special to Speed Up Front Roll)

Shim (Used on Conditioners Converted
Rear Deflector Shield)

to 1000 rpm and Using Old Style

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-21

CONDITIONER, HAY—GEAR HOUSING, DRIVE SHAFT ON CONDITIONER, AND SHIELD—Continued
540 RPM, Serial No. (14001— )

1000 RPM, Serial No. (18119— )
Special, 1000 RPM, Serial No. ( —18118)
Key Part No. Serial No. Description
12 11H 117 R ( 14001— ) Pin, Cotter, 1/4” x 27
13 H 22438 H ( 14001— ) Coupling
14 34H 105 H ( 14001— ) Pin, Roll, 1/4” x 1-1/2”
15 T 10217 T ( 14001— ) Screw, Cap, Special, 3/8” x 1-1/4”
16 H 10230 H ( 14001— ) Nut, Adjusting
17 JD 8903 H ( 14001— ) Bearing, Roller, with Seal
18 JD 8225 A ( 14001— ) Cup, Bearing (3 used)
19 V4 9902 H ( 14001— ) Ring, Snap (2 used)
20 H 22648 H ( 14001— ) Guide, Rope (Used with Throw-Out Clutch When Conditioner is Trailed
Behind a No. 8 or No. 9 Mower)
21 (H 22048 H ( 14001— ) Rope, Pull, 10-Ft. Long (Used with Throw-Out Clutch) (2 used)
[H 22649 H  ( 14001— ) Rope, Pull, 18-Ft. Long (Used with Throw-Out Clutch When Conditioner
is Trailed Behind a No. 8 or No. 9 Mower) (2 used)
22 34H 77T ( 14001— ) Pin, Roll, 3/16” x 1” (Used with Throw-Out Clutch)
23 AH 11645 H ( 14001— ) Lever, Shifter (Used with Throw-Out Clutch)
24 H 22042 H ( 14001— ) Clutch (Used with Throw-Out Clutch)
25 H 22044 H ( 14001— ) Fork, Shifter, Front (Used with Throw-Out Clutch)
26 H 22047 H ( 14001— ) Strap, Shifter (Used with Throw-Out Clutch) (2 used)
27 34H 101 H ( 14001— ) Pin, Roll, 1/4” x 1”7 (Used with Throw-Out Clutch)
28 H 22043 H ( 14001— ) Rail, Shifter (Used with Throw-Out Clutch)
29 11H 45 R ( 14001— ) Pin, Cotter, 1/8” x 1-1/2” (Used with Throw-Out Clutch)
30 14H 525 H ( 14001— ) Nut, Hex., Slotted, 9/16” (Used with Throw-Out Clutch)
31 L 4020 T ( 14001— ) Plug, Detent Spring (Used with Throw-Out Clutch)
32 L 468 T ( 14001— ) Spring, Detent (Used with Throw-Out Clutch)
33 L 467 T ( 14001— ) Ball, Detent (Used with Throw-Out Clutch)
34 (7TH 324 H ( 14001— ) Bolt, Mach., 3/8” x 1” (Used with Throw-Out Clutch) (2 used)
(7TH 344 E ( 14001— ) Bolt, Mach., 3/8” x 1-1/4" (Used with Throw-Out Clutch) (2 used)
35 19H 207 T ( 14001— ) Screw, Cap, 3/8” x 7/8" (Not used with Throw-Out Clutch) (4 used)
36 1MTH 41 R ( 14001— ) Pin, Cotter, 1/8” x 1” (Not used with Throw-Out Clutch)
37 Z 9660 H ( 14001— ) Cover (Not used with Throw-Out Clutch)
38 H 10194 H ( 14001— ) Cover (Used with Throw-Out Clutch)
39 Z 9661 H ( 14001— ) Gasket
40 H 22437 H ( 14001— ) Shaft, Driven
41 JD 8187 A ( 14001— ) Bearing, Roller (2 used)
42 [P 10940 H ( 14001— ) Shim, .005”
P 10941 H ( 14001— ) Shim, .010”
43 [P 27296 H ( 14001— ) Pinion, Main Drive (540 rpm)
H 22028 H ( 18119— ) Pinion, Main Drive (1000 rpm)
44 P 35601 H ( 14001— ) Washer, 15/32” x 1-3/16”
45 P 35548 H ( 14001— ) Screw, Cap, 7/16” x 1”
46 H 22021 H ( 14001— ) Shim, .005” (Blue)
[H 22022 H ( 14001— ) Shim, .010” (Brown)
H 22023 H ( 14001— ) Shim, .030” (Coral)
47 H 10191 H ( 14001— ) Cap, Rear
48 7H 1083 N ( 14001— ) Bolt, Mach., 7/16” x 1” (2 used)
49 15H 237 R ( 14001— ) Plug, Pipe, 1/2”
50 7H 753 H ( 14001— ) Bolt, Mach., 1/2” x 1-1 /2" (3 used)
51 . ( 18119— )  Washer, Shim, 9/16” x 1-1/4”, .030” Thick (1000 rpm) (Used as Required
On Front Bolt, Gear Case to Frame)
52 156H 238 R ( 14001— ) Plug, Pipe, 3/4”
53 H 10189 H ( 14001— ) Housing, Gear
54 JD 8244 H ( 14001— ) Cup, Bearing
55 JD 8914 H ( 14001— ) Bearing, Roller
56 31543 H ( 14001— ) Gear, Main Drive (Used with Throw-Out Clutch) (540 rpm)
H 22050 H ( 18119— ) Gear, Main Drive (Used with Throw-Out Clutch) (1000 rpm)
P 34780 H ( 14001— ) Gear, Main Drive (Not used with Throw-Out Clutch) (540 rpm)
H 22052 H ( 18119— ) Gear, Main Drive (Not used with Throw-Out Clutch) (1000 rpm)
57 H 22051 H ( 14001— ) Spacer, 1-1/8” 1.D. x 1-3/4” 0.D., 3/8” Long (Used with Throw-Out Clutch)
(2 used, 540 rpm; 1 used, 1000 rpm)
Z 9651 H ( 14001— ) Spacer, 1-1/4” |.D. x 1-1/2” O.D., 1” Long (Not used with Throw-Out
Clutch) (540 rpm)
H 22054 H ( 18119— ) Spacer, 1-1/4” I.D. x 1-1/2” 0.D., 5/8” Long (Not used with Throw-Out
Clutch) (1000 rpm) .
58 [H 22041 H  ( 14001— ) Shaft, Drive (Used with Throw-Out Clutch)
H 22053 H ( 14001— ) Shaft, Drive (Not used with Throw-Out Clutch)
59 34H 104 H ( 14001— ) Pin, Roll, 1/4” x 1-3/8” (540 rpm and 1000 rpm)
60 H 22015 H ( 14001— ) Washer, Back-Up
61 H 22018 H ( 14001— ) Shim, .005” (Blue)
IH 22019 H ( 14001— ) Shim, .010” (Brown)
H 22020 H ( 14001— ) Shim, .030” (Coral)
62 H 10190 H ( 14001— ) Cap, Front
63 V4 6572 H ( 14001— ) Seal, Oil
64 7H 1159 N ( 14001— ) Bolt, Mach., 7/16” x 1-1/2” (2 used)
65 [7H 1146 N ( 14001— ) Bolt, Mach., 5/16” x 1-3/4”
14H 253 R ( 14001— ) Nut, Hex., 5/16”

PC-629-(3-59)



30-22 1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—SAFETY CLUTCH (1000 RPM)
Serial No. (18119— )

I

6
7
0 8 11
’/ é
11
H 234
Key Part No. Serial No. Description
1 H 22030 H ( 18119— ) Screw, Cap, Drilled, 1/2” x 2-1/2” (6 used)
2 P 42453 H ( 18119— ) Washer, 17/32" x 1-3/8” (6 used)
3 Z 9714 H ( 18119— ) Retainer, Rubber Compression Ring
4 Z 9713 H ( 18119— ) Ring, Rubber Compression
5 H 10192 H ( 18119— ) Hub, Slip Clutch Drive
6 Z 9707 H ( 18119— ) Facing, Safety Clutch (2 used)
7 P 50239 H ( 18119— ) Disk, Driven (2 used)
8 H 22801 H ( 18119— ) Spacer (2 used)
9 Z 9712 H ( 18119— ) Bearing
10 P 50238 H ( 18119— ) Hub, Slip Clutch Driven
11 P 50070 H ( 18119— ) Disk, Locking Half (2 used)
12 PK 2040 H ( 18119— ) Plate, Rear Pressure

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-23

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 8 POWER MOWER
POWERSHAFT SHIELDS (TRACTOR TO MOWER) (1000 RPM)
Serial No. (18119— )

Key Part No. Serial No. Description
1 H 22039 H ( 18119— ) Bearing, Half (4 used)
2 AH 12479 H ( 18119— ) Shield, Front, Length 11-7/8”

Used on John Deere Tractors:
50, 60, 60S Serial No. 6043000 and Up, ) With Long
70, 70S, 520, 530, 620, 630, 6208, 63OS,J Extension
720, 730, 7208, and 7308 Drawbar
70S, 7208, and 730S] with Heavy-Duty Drawbar
408, 320S, 3308, 420S, and 430S

AH 12480 H ( 18119— ) Shield, Front, Length 14-1/4"
Used on John Deere Tractors:
40T, 40U, 40W, 60S Up to Serial No.
6043000, 320U, 330U, 420T, 430T
420U, 430U, 420W, and 430W

3 AH 12483 H ( 18119— ) Shield, Rear, Length 11-3/8”
Used on John Deere Tractors:
50, 60, 60S Serial No. 6043000 and Up, ) With Long
70, 70S, 520, 530, 620, 630, 6208, 63OS,J Extension
720, 730, 7208, and 730S Drawbar
70S, 7208, and 730S] with Heavy-Duty Drawbar
408, 320S, 3308, 420S, and 430S

AH 12484 H ( 18119— ) Shield, Rear, Length 13-3/4”
Used on John Deere Tractors:
40T, 40U, 40W, 60S Up to Serial No.
6043000, 320U, 330U, 420T, 430T,
420U, 430U, 420W, and 430W

PC-629-(3-59)



30-24 1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 8 POWER MOWER
POWERSHAFT, TRACTOR TO MOWER (1000 RPM)
)

Serial No. (18119—

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-25

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 8 POWER MOWER
POWERSHAFT, TRACTOR TO MOWER (1000 RPM)—Continued
Serial No. (18119— )

Key Part No. Serial No. Description

1 Z 9785 H ( 18119— ) Washer, Retaining

2 AH 12250 H ( 18119— ) Pin, Lock, with Retaining Washer

3 H 22802 H ( 18119— ) Spring, Lock Pin

4 H 22800 H ( 18119— ) Joint on Tractor, 1-3/8” (Lock Pin Type)

5 BP 13668 E ( 18119— ) Washer, Cork (8 used)

6 BP 13667 E ( 18119— ) Bearing (8 used)

7 BP 13669 E ( 18119— ) Ring, Snap (8 used)

8 JD 7760 ( 18119— ) Fitting, Grease, 1/8”, 67-1/2° (2 used)

9 AM 2871 E ( 18119— ) Connection, Complete, with Bearings and Snap Rings (2 used)
10 AH 12487 H ( 18119— ) Shaft and Yoke Assembly, Length 13-5/16"

Used on John Deere Tractors:
50, 60, 60S Serial No. 6043000 and Up, ) With Long
70, 708, 520, 530, 620, 630, 6208, 630S, |Extension
720, 730, 7208, and 730S JDrawbar
703, 7208, and 730S] With Heavy-Duty Drawbar
40S, 3208, 330S, 420S, and 430S
AH 12488 H ( 18119— ) Shaft and Yoke Assembly, Length 15-11/16”
Used on John Deere Tractors:
40T, 40U, 40W, 60S Up to Serial No. 6043000,
320U, 330U, 420T, 430T, 420U, 430U, 420W, and 430W
11 AH 12491 H ( 18119— ) Tube and Yoke Assembly, Length 11-5/8”
Used on John Deere Tractors:
50, 60, 60S Serial No. 6043000 and Up, ) With Long
70, 70S, 520, 530, 620, 630, 6208, 6308,]Extension
720, 730, 7208, and 730S JDrawbar
70S, 7208, and 730S] With Heavy-Duty Drawbar
408, 3208, 3308, 420S, and 430S
AH 12492 H ( 18119— ) Tube and Yoke Assembly, Length 14”
Used on John Deere Tractors:
40T, 40U, 40W, 60S Up to Serial No. 6043000,
320U, 330U, 420T, 430T, 420U, 430U, 420W, and 430W

12 AH 11756 H ( 18119— ) Joint on Mower, with 17-Tooth Sprocket (Splined)
AH 12658 H ( 18119— ) Joint on Mower, with 13-Tooth Sprocket (Splined) (Used when Trailing 540
rpom Hay Conditioner Behind 1000 rpm Mower and Tractor)
13 H 10210 H ( 11819— ) Clamp
14 19H 1120 N ( 11819— ) Screw, Cap, 1/2” x 3-1/4"
15 H 20468 H ( 11819— ) Nut, Lock, 1/2”

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION
HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 8 POWER MOWER

30-26
CONDITIONER,

POWERSHAFT

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-27

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 8 POWER MOWER

Key

WN =

® NOOH

Part No.

7H 307 H
7H 306 B
H 20897 H
H 23270 H

H 10088 H
19H 1092 M
19H 1242 M
[H 20896 H
H 23225 H
AH 10897 H
AH 12660 H

H 10253 H
19H 1264 T
Z 9902 H
JD 8225 A
JD 8903 H
AH 11167 H

AH 11756 H
AH 12658 H

1MH 16 H
29360 H
5321 H
24350 H
5235 H
5234 H

WY

AH 10537 H
AH 12659 H

H 20895 H
14H 531 H
[H 20890 H
H 23012 H
34H 121 R
26H 41 H
H 20891 H
H 20888 H
[AH 10534 H
H 10086 H
[15H 254 R
JD 7840

H 20892 H
Z 9591 H
JD 7797

Z 9785 H
AZ 3827 H
H 20083 H
H 21698 H
BP 13668 E
BP 13667 E
BP 13669 E
JD 7760

AM 2871 E
11H 40 H

AN AN AN AN AN NN S~~~

N

N AN AN AN AN AN AN AN AN AN AN TN N AN N AN SN AN N N N AN NN N SN~

Serial No.

18119—

NN

1561756—

|

18119—

LTI

—14000
14001—
18119—

PEEETL

14000

NN

(Parts listed below are not illustrated.)

AB 1289 H
AB 1290 H
AP 22460 H

(
(

NN N NN NN N S N N N N N N N N N NI N N NN

o e e e e e e e e e e e e e e e e e e e e e e e e e

e

POWERSHAFT—Continued

Description

Bolt, Mach., 3/8” x 3/4”, with Nut (2 used)

Bolt, Mach., 3/8” x 3/4” (2 used)

Shield, Chain

Shield, Chain (Used when Trailing 540 rpm Hay Conditioner Behind 1000
rpm Mower and Tractor)

Support

Screw, Cap, 7/16” x 2-1/4” (2 used)

Screw, Cap, 7/16” x 2-3/4” (3 used)

Shim, .060”

Shim, .030”

Support, Shield

Support, Shield (Used when Trailing 540 rpm Hay Conditioner Behind 1000
rpm Mower and Tractor)

Housing, Bearing (With JD7840, Sub. for H10087H)

Screw, Cap, 1/2” x 4-1/2” (2 used)

Ring, Snap (2 used)

Cup, Bearing (2 used)

Cone, Bearing, with Seal (2 used)

Joint, Universal, with 17-Tooth Sprocket (Front of Mower Main Drive
Shaft) (Keyed)

Joint, Universal, with 17-Tooth Sprocket (Front of Mower Main Drive
Shaft) (Splined)

Joint, Universal, with 13-Tooth Sprocket (Front of Mower Main Drive
Shaft) (Splined) (Used when Trailing 540 rpm Hay Conditioner Behind
1000 rpm Mower and Tractor)

Pin, Cotter, 5/64” x 3/8”

Pin, Offset Link

Link, Offset

Washer, Snap Spring

Link, Connecting

Link, Roller

Chain, Drive (38 Links, 3/4” Pitch) (Sub. One AB1289H, One AB1290H,
One B5234H, One B5235H, and One B5321H)

Chain, Drive (41 Links, 3/4” Pitch) (Sub. Four AB1290H and One B5321H)
(Used when Trailing 540 rpm Hay Conditioner Behind 1000 rpm Mower
and Tractor)

Sprocket, Driven, 17 Teeth

Sprocket, Driven, 24 Teeth (Used when Trailing 540 rpm Hay Conditioner
Behind 1000 rpm Mower and Tractor)

Washer, 21/32” 1.D. x 2” O.D. x 1/4” Thick

Nut, Hex., Slotted, 5/8”, N.F.

Shaft, Drive, Main (540 rpm)

Shaft, Main Drive (1000 rpm)

Pin, Roll, 5/16” x 2-1/4"

Key, Woodruff (No. 128) (2 used)

Shield

Bushing (2 used)

Housing, Bearing, with Bushings

Sub. AH10534H

Plug, Pipe, 1/4”

Fitting, Grease, 1/4”, Straight

Shaft, Drive, Front

Spring, Lock Pin

Fitting, Grease, 1/4”, Straight

Washer, Retaining

Pin, Lock, with Retaining Washer

Yoke, Universal, Front, 1-3/8” Spline

Joint, Universal, Rear (Keyed)

Washer, Cork (4 used)

Bearing (4 used)

Ring, Snap (4 used)

Fitting, Grease, 1/8”, 67-1/2°

Connection, Complete, with Bearings and Snap Rings

Pin, Cotter, 1/8” x 7/8”

25 Links, 3/4” Pitch, RC-60 Roller Chain
10 Links, 3/4” Pitch, RC-60 Roller Chain
10-Ft., 3/4” Pitch, RC-60 Roller Chain

PC-629-(3-59)



30-28 1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—HOOK-UP ATTACHME?:"lI'TFt?lr ;Ié\AYMCONDITIONER WITH No. 8 POWER MOWER

84———'17

31 30 29 28 27 26

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION

30-29

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 8 POWER MOWER

Key
1

28

29
30

31

Part No.

19H 482 B
19H 1131 N
14H 259 R
24H 184 R
H 22984 H
[19H 1131 N
14H 259 R
[19H 472 N
14H 259 R
AH 12362 H
H 20885 H

[19H 1131 N
14H 259 R
19H 1131 N
AH 12361 H

14H 257 R
[AH 10533 H
AH 12364 H
[7H 1159 N
14H 257 R
24H 177 H
Z 9897 H
Z 9898 H
AH 12365 H
[7H 306 B
14H 255 R
AH 12559 H
H 23015 H
[7H 306 B

(7H 569 B

14H 255 R
AH 12558 H
H 23013 H
[7H 344 E
14H 255 R
[19H 1387 H
14H 263 A
H 22896 H
[19H 472 N
14H 259 R
19H 482 B
19H 1004 T
14H 259 R
[H 22905 H
H 22906 H
19H 472 N
[H 22903 H
H 22904 H
19H 1004 T

—

N AN AN AN AN AN AN NN N AN NN S N

NN AN AN AN NN AN NN N N N NN IS SN SN N NN N SN N SN SN N N PN N N N N N

Serial No.

14001—
14001—
14001—
14001—
14001—
—14000

14000
14001

(NN NN N NN N N NN N NN N2

NN N N N N NN NS NN NI NI NI N NN N N AN NI N NI N NN NN NN

HITCH BEAM—Continued

Description

Screw, Cap, 1/2” x 2”7 (When Hydraulic Remote Cylinder is used) (2 used)
Screw, Cap, 1/2” x 1-1/4” (When Hand Lift is used) (2 used)
Nut, Hex., 1/2” (2 used)

Washer, 17/32” x 15/16” (4 used)

Brace, Mower Frame

Screw, Cap, 1/2” x 1-1/4” (2 used)

Nut, Hex., 1/2” (2 used)

Screw, Cap, 1/2” x 1-3/4” (2 used)

Nut, Hex., 1/2” (2 used)

Plate, Reinforcement

Spacer (2 used, Regular; 1 used, when Hydraulic Remote Cylinder is used)

Spacer (Not used when Hydraulic Remote Cylinder is used)

Screw, Cap, 1/2” x 1-1/4”

Nut, Hex., 1/2”

Screw, Cap, 1/2” x 1-1/4” (3 used)

Beam, Hitch (With Three 14H259R, Two 14H263A, Two 19H472N,
19H1004T, Two 19H1387H, AH12362H, AH12364H, and H22896H, Sub.
for AH10532H)

Bolt, Mach., 7/16” x 1-1/4” (2 used)

Nut, Hex., 7/16” (2 used)

Support, Bearing

Support, Bearing (540 rpm)

Bolt, Mach., 7/16” x 1-1/2” (2 used)

Nut, Hex., 7/16” (2 used)

Washer, 1/2” x 1”7 (2 used)

Clamp (2 used)

Filler, Clamp (2 used)

Shield, Rear Universal Joint (540 rpm) (Sub. for AH10535H)

Bolt, Mach., 3/8” x 3/4” (1000 rpm)

Nut, Hex., 3/8” (1000 rpm)

Shield, Rear Universal Joint (1000 rpm)

Support, Bearing (1000 rpm)

Bolt, Mach., 3/8” x 3/4” (1000 rpm) (2 used)

Nut, Hex., 3/8” (1000 rpm) (2 used)

Shield, Rear Universal Joint (1000 rpm)

Support, Bearing (1000 rpm)

Bolt, Mach., 3/8” x 1-1/4” (540 rpm) (2 used)

Nut, Hex., 3/8” (540 rpm) (2 used)

Screw, Cap, 5/8” x 2-1/4” (2 used)

Nut, Hex., 5/8” (2 used)

Plate, Hitch

Screw, Cap, 1/2” x 1-3/4” (2 used)

Nut, Hex., 1/2” (2 used)

Screw, Cap, 1/2” x 2”

Screw, Cap, 1/2” x 2-1/4”

Nut, Hex., 1/2”

Shim, .030”

Shim, .060”

Screw, Cap, 1/2” x 1-3/4” (2 used)

Shim, .030”

Shim, .060”

Screw, Cap, 1/2” x 2-1/4"

PC-629-(3-59)



30-30 1000 RPM POWER TAKE-OFF PARTS INFORMATION

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 9 POWER MOWER
POWERSHAFT, TRACTOR TO MOWER
(Used When Trailing 540 RPM Hay Conditioner Behind 1000 RPM Mower and Tractor)
(All Tractors with 3-Point Hitch)
Serial No. (18119— )

13

H 238 14 \®

PC-629-(3-59)



1000 RPM POWER TAKE-OFF PARTS INFORMATION 30-31

CONDITIONER, HAY—HOOK-UP ATTACHMENT FOR HAY CONDITIONER WITH No. 9 POWER MOWER
POWERSHAFT, TRACTOR TO MOWER—Continued
(Used When Trailing 540 RPM Hay Conditioner Behind 1000 RPM Mower and Tractor)
(All Tractors with 3-Point Hitch)

Serial No. (18119— )
Key Part No. Serial No. Description
1 Z 9785 H ( 18119— )  Washer, Retaining
2 AH 12250 H ( 18119— ) Pin, Lock, with Retaining Washer
3 H 22802 H ( 18119— ) Spring, Lock Pin
4 H 22800 H ( 18119— ) Joint on Tractor, 1-3/8” (Lock Pin Type)
5 BP 13668 E ( 18119— ) Washer, Cork (8 used)
6 BP 13667 E ( 18119— ) Bearing (8 used)
7 BP 13669 E ( 18119— ) Ring, Snap (8 used)
8 JD 7760 ( 18119— ) Fitting, Grease, 1/8 67-1/2° (2 used)
9 AM 2871 E ( 18119— ) Connection, Complete with Bearings and Snap Rings (2 used)
10 AH 12486 H ( 18119— ) Shaft and Yoke Assembly, Length 11-7/16”
Used on John Deere Tractors: 40T, 40S, 40W, 50, 60, 60S, 70, 70S, 320S,
3308, 420T, 430T, 420S, 430S, 420W, 430W, 520, 530, 620, 630, 620S,
630S, 720, 730, 720S, and 730S
AH 12487 H ( 18119— ) Shaft and Yoke Assembly, Length 13-5/16"
Used on John Deere Tractors: 40U, 320U, 330U, 420U, and 430U
1 AH 12490 H ( 18119— ) Tube and Yoke Assembly, Leng<ns1:XMLFault xmlns:ns1="http://cxf.apache.org/bindings/xformat"><ns1:faultstring xmlns:ns1="http://cxf.apache.org/bindings/xformat">java.lang.OutOfMemoryError: Java heap space</ns1:faultstring></ns1:XMLFault>